
 

 

 

 
TA Techno

CFR47 Par

of demonst

 

 
 

App

FCC

Prod

Bra

Mod

Rep

Issu

ology (Shangh

rt 2 (2019)/ F

trating compl

Pe

TA T
N

   

RF

plicant 

C ID 

duct  

nd  

del 

port No. 

ue Date 

hai) Co., Ltd. 

FCC CFR47 P

iance with the

erformed by: 

Techn
No.145, Jintan

F TES

Quect

XMR2

LTE M

Quect

EG91

R2006

Augus

tested the ab

Part 27C (201

e requiremen

 

Peng Tao 

ology
g Rd, Tangzhe

TEL: +8

FAX: +86‐0

 
 

 

ST RE
 
 

tel Wirele

202008EG

Module 

tel 

-NAXD 

6A0379-R

st 21, 202

 

bove equipme

19). The test 

nts as docume

y (Shan
en Industry Pa

6‐021‐507911

021‐50791141

EPOR

ess Soluti

G91NAX

R5 

20 

ent in accorda

results show 

ented in this r

Approve

nghai)
ark, Pudong Sh

141/2/3 

1/2/3‐8000 

RT 

ions Co.,

D 

ance with the

that the equi

report.  

 

d by: Kai Xu 

) Co., L
hanghai, Chin

 Ltd 

e requirement

pment tested

Ltd. 
a 

ts in FCC 

d is capable 



 
FCC R

TA Techno
This report sh

1  Test 

1.1  N

1.2.  T

1.3  T

2  Gene

2.1  A

2.2  G

3  Appli

4  Test 

5  Test 

5.1  R

5.2  E

5.3  O

5.4  B

5.5  P

5.6  F

5.7  S

5.8  R

6  Main 

 

 

RF Test Report

logy (Shangh
hall not be repr

Laboratory

Notes of the 

Test facility

Testing Loca

eral Descrip

Applicant an

General info

ied Standar

Configurati

Case Resu

RF Power O

Effective Iso

Occupied Ba

Band Edge C

Peak-to-Ave

Frequency S

Spurious Em

Radiates Sp

Test Instru

              

hai) Co., Ltd. 
roduced except 

y .................

Test Repor

y .................

ation ...........

ption of Equ

nd Manufactu

rmation ......

rds .............

ion .............

lts ..............

Output .........

tropic Radia

andwidth ....

Compliance 

erage Power

Stability .......

missions at A

urious Emis

uments .......

 

             

            
t in full, without

Table

...................

rt .................

...................

...................

uipment un

urer Informa

...................

...................

...................

...................

...................

ated Power .

...................

..................

r Ratio (PAP

...................

Antenna Term

ssion ...........

...................

              

      TA-MB
t the written ap

 

e of Con

...................

...................

...................

...................

der Test ....

ation............

...................

...................

...................

...................

...................

...................

...................

...................

PR) ..............

...................

minals ........

...................

...................

 

 
             

B-05-003R   
pproval of TA Te

tents 

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

      Report 

            
echnology (Shan

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

No: R2006A03

    Page 2 o
nghai) Co., Ltd. 

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

79-R5 

of 94 

................ 4

................ 4

................ 4

................ 4

................ 5

................ 5

................ 5

................ 7

................ 8

.............. 10

.............. 10

.............. 16

.............. 22

.............. 39

.............. 57

.............. 61

.............. 66

.............. 76

.............. 93

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Nu

Da

No

FA

All

on

an

 
FCC R

TA Techno
This report sh

umber Tes

1 RF

2 Eff

3 Oc

4 Ba

5 Pe

6 Fre

7 Sp

8 Ra

ate of Testing

ote: PASS: T

AIL: The EUT

 indications 

 interpretatio

d are publis

 
EG91-NA
R1907A04
tested Ba
Band IV a
Antenna T
change d
 
EG91-NA
R1805A02
this repor

RF Test Report

logy (Shangh
hall not be repr

st Case 

F power outp

fective Isotro

ccupied Band

nd Edge Co

ak-to-Avera

equency Sta

urious Emis

adiates Spur

g: May 25, 2

The EUT com

T does not c

of Pass/Fai

ons and/or o

shed for info

AXD (Report
406-R5V1). 

and Edge C
and LTE Ba
Terminals f

description 

AX (Report N
250-R3).Tes
rt. 

              

hai) Co., Ltd. 
roduced except 

Summ

put 

opic Radiate

dwidth 

ompliance 

age Power R

ability  

ssions at Ant

rious Emissio

2018 ~ June

mplies with 

comply with 

l in this repo

observations

rmational pu

t No.: R2006
Test values
ompliance 

and 13, Freq
for LTE Ban
please refe

No.: R1907A
st values du

             

            
t in full, without

mary of M

ed power 

Ratio 

tenna Term

on 

e 27, 2018 a

the essentia

the essentia

ort are opinio

s of test resu

urposes only

6A0379-R5)
s partial du
for LTE Ba

quency Stab
nd 4 and LT
ers to the St

A0406-R5) i
uplicated fr

              

      TA-MB
t the written ap

Measure

Cla

2.1

27.

2.1

27.

27.

2.1

inals 2.1

2.1

nd Novemb

al requireme

al requireme

ons express

ults. Measur

y. 

) is a varian
uplicated fro
and 13, Rad
bility for all
TE Band 12
tatement le

s a variant 
rom Origina

 
             

B-05-003R   
pproval of TA Te

ment Re

ause in FCC

046 

.50(d)(4)/27

049 

.53(h)/27.53

.50(d)/KDB9

055 / 27.54

051/27.53(h

051/27.53(h

er 28, 2019

ents in the st

ents in the st

sed by TA Te

rement Unce

nt model of 
om Origina
iates Spuri
l Band and
in this repo

etter_EG91-

of the EG9
al for varian

      Report 

            
echnology (Shan

esults 

C rules 

.50(b)(10)/2

3(g)/27.53(f) 

971168 D01

4 

h)/27.53(g)/2

h) /27.53(g) 

and June 2

tandard. 

tandard. 

echnology (S

ertainties we

EG91-NAX
l for varian
ous Emissi
Spurious E
ort. The det
NAX&EG91

91-NA (Repo
nt. There is 

No: R2006A03

    Page 3 o
nghai) Co., Ltd. 

27.50(c)(10) 

/27.53(c) 

(5.7) 

27.53(f) 

/27.53(f) 

9, 2020 and

Shanghai) C

ere not take

X (Report No
t. There is o
ion for WCD

Emissions a
tailed prod
1-NAXD. 

ort No.: 
no test for v

79-R5 

of 94 

Verdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

d July 6, 202

Co., Ltd. bas

n into accou

o.: 
only 
DMA 
at 
uct 

variant in 

20 

sed 

unt 



 
FCC R

TA Techno
This report sh

1 Tes

1.1 Not

This repor

(shangha

conditions

into accou

regulatory

 

1.2. Tes

FCC (Des

TA Techn

list of test 

A2LA (Ce

TA Techn

Accreditat

 

1.3 Tes

Compa

Addres

City: 

Post co

Country

Contac

Telepho

Fax: 

Website

E-mail: 

 

 

RF Test Report

logy (Shangh
hall not be repr

st Labor

tes of the 

rt shall not b

ai) co., Ltd. 

s and modes

unt and are p

y compliance

st facility 

signation nu

ology (Shan

facilities rec

ertificate Nu

ology (Shan

tion to perfo

sting Loca

any: TA

s: No

Sh

ode: 20

y: P. 

t: Xu

one: +8

+8

e: ht

xu

 

              

hai) Co., Ltd. 
roduced except 

atory 

Test Repo

be reproduce

The results 

s of operatio

published fo

e of the app

 

umber: CN1

nghai) Co., L

cognized to 

umber: 3857

nghai) Co., L

rm electrom

ation 

A Technolog

o.145, Jinta

hanghai 

01201 

 R. China 

u Kai 

86-021-5079

86-021-5079

ttp://www.ta-

ukai@ta-sha

             

            
t in full, without

ort 

ed in full or p

documented

on as describ

or informatio

licable stand

1179, Test F

Ltd. has bee

perform ele

7.01) 

Ltd. has bee

magnetic em

y (Shangha

ng Rd, Tang

91141/2/3 

91141/2/3-8

-shanghai.co

anghai.com

              

      TA-MB
t the written ap

partial, witho

d in this repo

bed herein .

onal purpose

dards stated

Firm Regist

n listed on th

ctromagneti

en listed by A

ission meas

i) Co., Ltd.

gzhen Indus

000 

om 

 
             

B-05-003R   
pproval of TA Te

out the writte

ort apply on

Measureme

es only. This

d above. 

tration Num

he US Fede

ic emissions

American As

surement. 

stry Park, Pu

      Report 

            
echnology (Shan

en approval 

ly to the test

ent Uncertai

 report is wr

mber: 44662

eral Commun

s measurem

ssociation fo

udong Shang

No: R2006A03

    Page 4 o
nghai) Co., Ltd. 

 of TA techn

ted sample, 

nties were n

ritten to supp

26) 

nications Co

ments.  

or Laborator

ghai, China 

79-R5 

of 94 

nology 

under the 

not taken 

port 

ommission 

ry 



 
FCC R

TA Techno
This report sh

2 Ge

2.1 Ap

Applica

Applica

Manufa

Manufa

2.2 Ge

Model 

IMEI 

Hardwa

Softwar

Power 

Antenn

Antenn

Test Mo

Test Mo

HSDPA

HSUPA

DC-HS

LTE Ca

Maximu

Rated P

RF Test Report

logy (Shangh
hall not be repr

eneral De

plicant an

ant 

ant address

acturer 

acturer add

neral info

are Version 

re Version 

Supply 

a Type 

a Gain 

ode(s) 

odulation 

A UE Catego

A UE Catego

DPA UE Ca

ategory 

um E.I.R.P./

Power Supp

              

hai) Co., Ltd. 
roduced except 

escriptio

nd Manufa

s 

dress 

rmation 

ory 

ory 

ategory 

/ E.R.P. 

ply Voltage: 

             

            
t in full, without

n of Equ

acturer Info

Quectel Wi

Building 5, 

Tianlin Roa

Quectel Wi

Building 5, 

Tianlin Roa

EU

EG91-NA

8630710

R1.0 

EG91NA

External

The EUT

testing in

Antenna

Frequ

WCDMA

LTE Ban

(WCDMA

24 

6 

24 

1 

WCDMA

LTE Ban

LTE Ban

LTE Ban

3.8V 

              

      TA-MB
t the written ap

uipment u

ormation

reless Solut

Shanghai B

ad, Minhang 

reless Solut

Shanghai B

ad, Minhang 

UT Descripti

AXD 

010199125

AXDGAR07A

 Power Sup

T don’t have

n this report 

a) 

uency(MHz)

700 

710 

720 

780 

1720 

1740 

1760 

A Band IV;

nd 4; LTE Ba

A) BPSK, Q

A Band IV: 

nd 4:  

nd 12:  

nd 13:  

 
             

B-05-003R   
pproval of TA Te

under Te

tions Co., Lt

Business Pa

District, Sha

tions Co., Lt

Business Pa

District, Sha

ion 

A01M1G 

pply 

e standard A

is the after-

and 12, LTE

QPSK; (LTE)

24.11dB

25.23dB

19.44dB

22.55B

      Report 

            
echnology (Shan

est 

td  

rk Phase III 

anghai, Chin

td  

rk Phase III 

anghai, Chin

Antenna, The

-market acce

Gain

1.6

3.2

3.9

4.4

1.9

2.0

1.5

E Band 13; 

QPSK 16QA

Bm 

Bm 

Bm 

m 

No: R2006A03

    Page 5 o
nghai) Co., Ltd. 

(Area B), N

na 200233 

(Area B), N

na 200233 

e Antenna us

essory (Dipo

n(dBi) 

66 

26 

95 

45 

94 

00 

57 

AM; 

79-R5 

of 94 

No.1016 

No.1016 

sed for 

ole 



 
FCC R

TA Techno
This report sh

Extrem

Extrem

Operati

Note: 1

the app

     2

RF Test Report

logy (Shangh
hall not be repr

e Voltage 

e Temperat

ing Frequen

. The EUT i

plicant. 

. For LTE, 1

              

hai) Co., Ltd. 
roduced except 

ture 

ncy Range(s

s sent from 

6QAM only 

             

            
t in full, without

Minimum

Lowest: 

s) 

WCDM

LT

LTE

LTE

the applican

supports 25

              

      TA-MB
t the written ap

m: 3.3V   M

-40°C    H

Mode 

MA Band IV

E Band 4 

E Band 12

E Band 13

nt to TA and

5%RB. 

 
             

B-05-003R   
pproval of TA Te

Maximum: 4.

Highest: +85

Tx

V 171

171

69

77

d the informa

      Report 

            
echnology (Shan

3V 

5°C 

x (MHz) 

0 ~ 1755 

0 ~ 1755 

9 ~ 716 

7 ~ 787 

ation of the E

No: R2006A03

    Page 6 o
nghai) Co., Ltd. 

Rx (M

2110 ~ 

2110 ~ 

729 ~ 

746 ~ 

EUT is decla

79-R5 

of 94 

Hz) 

2155 

2155 

746 

756 

ared by 



 
FCC R

TA Techno
This report sh

3 Ap

According

following s

 

Test stan

FCC CFR

ANSI C63

Referenc

FCC CFR

KDB 9711

 

 

RF Test Report

logy (Shangh
hall not be repr

pplied Sta

g to the spec

standards: 

dards: 

R47 Part 27C

3.26 (2015) 

e standard

R47 Part 2 (2

168 D01 Po

              

hai) Co., Ltd. 
roduced except 

andards 

cifications of

 

C (2019) 

: 

2019)  

wer Meas L

             

            
t in full, without

f the manufa

License Dig

              

      TA-MB
t the written ap

acturer, it mu

gital System

 
             

B-05-003R   
pproval of TA Te

ust comply w

ms v03r01

      Report 

            
echnology (Shan

with the requ

No: R2006A03

    Page 7 o
nghai) Co., Ltd. 

uirements of

79-R5 

of 94 

f the 



 
FCC R

TA Techno
This report sh

4 Tes

 

Radiated 

EUT stand

(horizonta

worst case

 

All mode a

Subseque

The follow

The follow

 

 

Test mode

 

Conducte
Test case

Radiated
Test case

 

 

RF Test Report

logy (Shangh
hall not be repr

st Config

measureme

d-up position

al and vertica

e was recor

and data rat

ently, only th

wing testing 

wing testing 

es are chose

Test ite

ed 
es 

RF pow

Occupie

Band E

Peak-to

Freque

Spuriou

d 
es 

Effectiv

Radiate

              

hai) Co., Ltd. 
roduced except 

guration 

ents are perf

n (Z axis), li

al), the wors

ded. 

tes and posi

he worst cas

in WCDMA/

in different B

en to be rep

ems 

wer output 

ed Bandwid

Edge Compli

o-Average P

ncy Stability

us Emissions

ve Isotropic R

es Spurious 

 

             

            
t in full, without

formed by ro

e-down pos

st emission w

itions and R

e emissions

/LTE is set b

Bandwidth is

orted as the

th 

ance 

Power Ratio

y 

s at Antenna

Radiated po

Emission 

              

      TA-MB
t the written ap

otating the E

ition (X, Y a

was found in

RB size and m

s are reporte

based on the

s set to deta

e worst case

a Terminals

ower 

 
             

B-05-003R   
pproval of TA Te

EUT in three

axis). Receiv

n position (Z

modulations

ed. 

e maximum 

ailin the follo

e configuratio

      Report 

            
echnology (Shan

 different ort

ver antenna 

Z axis, horizo

s were inves

RF Output P

owing table: 

on below for

Modes

WCDM

HSDP

DC

No: R2006A03

    Page 8 o
nghai) Co., Ltd. 

thogonal tes

polarization

ontal position

stigated. 

Power. 

r WCDMA B

s/Modulatio

MA Band IV

RMC 

PA/HSUPA 

C-HSDPA 

RMC 

RMC 

RMC 

RMC 

RMC 

RMC 

RMC 

79-R5 

of 94 

st planes. 

 

n) and the 

Band IV: 

n 

V 



Test

RF 

ou

Effe

Isot

Rad

po

Occ

Ban

Band

Com

Peak-

age 

R

Freq

Sta

Spu

Emiss

Ant

Term

Rad

Spu

Em

N

 
FCC R

TA Techno
This report sh

 

Test mode

t items M

power 

utput 

L

L

L

ective 

tropic 

diated 

ower 

L

L

L

cupied 

dwidth 

L

L

L

d Edge 

pliance 

L

L

L

-to-Aver

Power 

Ratio 

L

L

L

quency 

ability 

L

L

L

urious 

sions at 

tenna 

minals 

L

L

L

diates 

urious 

ission 

L

L

L

Note 

1

2

3

 

RF Test Report

logy (Shangh
hall not be repr

es are chose

Modes 

1.4

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 - 

LTE 12 - 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

LTE 4 O 

LTE 12 O 

LTE 13 - 

. The mark 

2. The mark 

3. For LTE, 1

              

hai) Co., Ltd. 
roduced except 

en to be rep

Bandw

4 3 5 

O O 

O O 

- O 

O O 

O O 

- O 

O O 

O O 

- O 

O O 

O O 

- O 

O O 

O O 

- O 

- - 

- - 

- - 

O O 

O O 

- O 

- O 

- O 

- O 

“O” means t

“-” means th

6QAM only 

             

            
t in full, without

orted as the

width (MHz)

10 15

O O

O -

O -

O O

O -

O -

O O

O -

O -

O O

O -

O -

O O

O -

O -

- -

O -

O -

O O

O -

O -

- -

O -

O -

that this con

hat this conf

supports 25

              

      TA-MB
t the written ap

e worst case

5 20 QP

 O 

- 

- 

 O 

- 

- 

 O 

- 

- 

 O 

- 

- 

 O 

- 

- 

O 

- 

- 

 O 

- 

- 

O 

- 

- 

nfiguration is

iguration is 

5%RB. 

 
             

B-05-003R   
pproval of TA Te

e configuratio

Modulation

PSK 16QA

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O -

O -

O -

O -

O -

O -

s chosen for 

not testing.

      Report 

            
echnology (Shan

on below for

n 

AM 1 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

O 

testing. 

No: R2006A03

    Page 9 o
nghai) Co., Ltd. 

r LTE Band 

RB 

50% 100

O O

O O

O O

O O

O O

O O

- O

- O

 O

- O

- O

- O

- O

- O

- O

- O

- O

- O

- -

- -

- -

- -

- -

- -

79-R5 

of 94 

4/12/13: 

Te

Chan

0% L M

O O O

O O O

O O O

O O O

O O O

O O O

O O O

O O O

O O O

O O -

O O -

O O -

O O O

O O O

O O O

O O O

O O O

O O O

- O O

- O O

- O O

- O O

- O O

- - O

st 

nnel 

M H

O O

O O

O O

O O

O O

O O

O O

O O

O O

- O

- O

- O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O O

O - 



 
FCC R

TA Techno
This report sh

5 Tes

5.1 RF 

Ambient 

 

Methods 

During the

power tran

Test Setu

The loss 

considera

Limits  

No specifi

 

Measurem

The asses

with the co

 

RF Test Report

logy (Shangh
hall not be repr

st Case R

Power Ou

condition 

Tempera

23°C ~2

of Measure

e process of

nsmission a

up 

between RF

tion. 

ic RF power

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

Results 

utput 

ature 

25°C 

ement  

f the testing,

nd proper m

F output po

r output requ

rtainty 

urement unc

ctor k = 2, U=

             

            
t in full, without

Relative 

45%~

, The EUT is

modulation. 

rt of the EU

uirements in

ertainty to e

=0.4 dB. 

              

      TA-MB
t the written ap

humidity 

~50% 

s controlled 

 

UT and the 

n part 2.1046

ensure 95% 

 
             

B-05-003R   
pproval of TA Te

by the Base

input port o

6. 

confidence 

      Report 

            
echnology (Shan

Pressure

101.5kPa

e Station Sim

of the tester

level for the

No: R2006A03

    Page 10
nghai) Co., Ltd. 

e 

a 

mulator to en

r has been t

e normal dist

79-R5 

0 of 94 

nsure max 

 

taken into 

tribution is 



 
FCC R

TA Techno
This report sh

Test Resu

R

HS

HS

DC-H

 
 

RF Test Report

logy (Shangh
hall not be repr

ults  

WCDMA B

RMC 

SDPA 

SUPA 

HSDPA 

              

hai) Co., Ltd. 
roduced except 

Band IV 

12.2k

64k 

144k 

384k 

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

 

             

            
t in full, without

C

1

 

st 1 

st 2 

st 3 

st 4 

st 1 

st 2 

st 3 

st 4 

st 5 

st 1 

st 2 

st 3 

st 4 

              

      TA-MB
t the written ap

AV

Channel 131

1712.4 (MHz

23.57 

23.43 

23.42 

23.41 

23.27 

23.25 

22.89 

22.83 

23.32 

22.84 

23.32 

23.31 

23.26 

23.44 

23.42 

22.91 

22.90 

 
             

B-05-003R   
pproval of TA Te

V Conducte

12 Ch

z) 173

      Report 

            
echnology (Shan

ed Power(d

annel 1413 

32.6 (MHz) 

23.56  

23.50  

23.40  

23.39  

23.25  

23.28  

22.79  

22.74  

23.25  

22.81  

23.31  

23.29  

23.16  

23.43  

23.42  

22.91  

22.90  

No: R2006A03

    Page 11
nghai) Co., Ltd. 

dBm) 

Channe

1752.6(

23.5

23.3

23.3

23.3

23.2

23.3

22.8

22.8

23.3

22.8

23.2

23.3

23.2

23.3

23.3

22.8

22.8

79-R5 

 of 94 

el 1513 

(MHz) 

51  

38  

37  

36  

26  

32  

86  

80  

30  

80  

27  

36  

25  

38  

37  

86  

85  



 
FCC R

TA Techno
This report sh

Bandw

1.4MH

Bandw

3MH

Bandw

5MH

Bandw

10MH

RF Test Report

logy (Shangh
hall not be repr

LT

width Modu

Hz 

QP

16Q

width Modu

Hz 

QP

16Q

width Modu

Hz 

QP

16Q

width Modu

Hz QP

              

hai) Co., Ltd. 
roduced except 

TE Band 4 

ulation RB

PSK 

QAM 

ulation RB

PSK 

1

QAM 

ulation RB

PSK 1

1

1

2

QAM 

ulation RB

PSK 

2

             

            
t in full, without

B size RB o

1 0

1 2

1 5

3 0

3 2

3 3

6 0

1 0

1 2

1 5

B size RB o

1 0

1 7

1 1

8 0

8 4

8 7

15 0

1 0

1 7

1 1

B size RB o

1 0

1 1

1 2

12 0

12 6

12 1

25 0

1 0

1 1

1 2

B size RB o

1 0

1 2

1 4

25 0

              

      TA-MB
t the written ap

offset
1995

0 2

2 2

5 2

0 2

2 2

3 2

0 2

0 2

2 2

5 2

offset
1996

0 2

7 2

4 2

0 2

4 2

7 2

0 2

0 2

7 2

4 2

offset
1997

0 2

3 2

24 2

0 2

6 2

3 2

0 2

0 2

3 2

24 2

offset
200

0 2

25 2

49 2

0 2

 
             

B-05-003R   
pproval of TA Te

AV Con

Chann

57/1710.7

23.94  

24.02  

24.13  

24.07  

23.93  

24.03  

23.06  

23.39  

23.48  

23.51  

Chann

65/1711.5

24.02  

24.05  

23.91  

22.88  

22.85  

22.70  

22.79  

22.89  

22.85  

22.69  

Chann

75/1712.5

23.99  

24.03  

23.88  

22.85  

22.83  

22.68  

22.77  

22.86  

22.82  

22.66  

Chann

000/1715 

24.01  

24.06  

23.90  

22.88  

      Report 

            
echnology (Shan

nducted Po

nel/Frequen

20175/1732

24.08  

24.12  

24.25  

23.93  

23.86  

23.83  

22.95  

23.01  

23.49  

22.67  

nel/Frequen

20175/1732

24.03  

24.30  

24.06  

22.94  

22.87  

22.98  

23.06  

22.67  

23.00  

22.94  

nel/Frequen

20175/1732

24.01  

24.26  

24.01  

22.89  

22.83  

22.96  

23.05  

22.63  

22.98  

22.92  

nel/Frequen

20175/1732

24.02  

24.31  

24.05  

22.94  

No: R2006A03

    Page 12
nghai) Co., Ltd. 

ower(dBm) 

cy (MHz) 

2.5 20393/

23

24

23

23

23

24

22

22

23

23

cy (MHz) 

2.5 20385/

24

24

23

23

22

22

22

23

23

23

cy (MHz) 

2.5 20375/

23

24

23

22

22

22

22

23

23

23

cy (MHz) 

2.5 20350

24

24

23

23

79-R5 

2 of 94 

/1754.3

3.88  

.05  

3.87  

3.92  

3.96  

.02  

.98  

.93  

3.12  

3.05  

/1753.5

.03  

.21  

3.81  

3.03  

.96  

.89  

.93  

3.60  

3.73  

3.49  

/1752.5

3.99  

.18  

3.77  

.99  

.91  

.85  

.91  

3.57  

3.70  

3.45  

0/1750 

.02  

.22  

3.80  

3.03  



 
FCC R

TA Techno
This report sh

Bandw

15MH

Bandw

20MH

 

 

Bandw

1.4M

RF Test Report

logy (Shangh
hall not be repr

16Q

width Modu

Hz 

QP

16Q

width Modu

Hz 

QP

16Q

L

width Mod

Hz Q

              

hai) Co., Ltd. 
roduced except 

2

2

5

QAM 

ulation RB

PSK 3

3

3

7

QAM 

ulation RB

PSK 5

5

5

1

QAM 

TE Band 12

dulation 
s

QPSK 

             

            
t in full, without

25 1

25 2

50 0

1 0

1 2

1 4

B size RB o

1 0

1 3

1 7

36 0

36 1

36 3

75 0

1 0

1 3

1 7

B size RB o

1 0

1 5

1 9

50 0

50 2

50 5

00 0

1 0

1 5

1 9

2 

RB 

size 
RB 

1 

1 

1 

3 

3 

3 

6 

              

      TA-MB
t the written ap

3 2

25 2

0 2

0 2

25 2

49 2

offset
2002

0 2

38 2

74 2

0 2

8 2

39 2

0 2

0 2

38 2

74 2

offset
200

0 2

50 2

99 2

0 2

25 2

50 2

0 2

0 2

50 2

99 2

offset
230

0 

2 

5 

0 

2 

3 

0 

 
             

B-05-003R   
pproval of TA Te

22.86  

22.70  

22.85  

22.88  

22.85  

22.69  

Chann

25/1717.5

24.00  

24.04  

23.87  

22.86  

22.83  

22.67  

22.83  

22.83  

22.83  

22.66  

Chann

050/1720 

23.97  

24.03  

23.85  

22.83  

22.81  

22.64  

22.80  

22.81  

22.79  

22.64  

AV Con

Chann

017/699.7

23.76  

23.67  

23.81  

23.74  

23.58  

23.69  

22.70  

      Report 

            
echnology (Shan

22.88  

23.00  

23.07  

22.66  

23.02  

22.94  

nel/Frequen

20175/1732

23.98  

24.30  

24.00  

22.90  

22.83  

22.97  

23.03  

22.64  

22.99  

22.90  

nel/Frequen

20175/1732

23.94  

24.26  

23.99  

22.85  

22.79  

22.92  

22.98  

22.60  

22.97  

22.87  

nducted Po

nel/Frequen

23095/707

23.95 

23.83 

23.91 

23.76 

23.71 

23.81 

22.78 

No: R2006A03

    Page 13
nghai) Co., Ltd. 

22

22

22

23

23

23

cy (MHz) 

2.5 20325/

24

24

23

23

22

22

22

23

23

23

cy (MHz) 

2.5 20300

23

24

23

22

22

22

22

23

23

23

ower(dBm) 

ncy (MHz) 

7.5 23173

 23

 23

 23

 23

 23

 23

 22

79-R5 

3 of 94 

.95  

.90  

.95  

3.59  

3.73  

3.48  

/1747.5

.00  

.19  

3.76  

3.00  

.91  

.86  

.90  

3.57  

3.71  

3.45  

0/1745 

3.97  

.17  

3.73  

.96  

.88  

.82  

.86  

3.52  

3.67  

3.43  

3/715.3

.57  

.68  

.53  

.78  

.69  

.64  

.83  



 
FCC R

TA Techno
This report sh

Bandw

3MH

Bandw

5MH

Bandw

10MH

 

 

RF Test Report

logy (Shangh
hall not be repr

16

width Mod

Hz 

Q

16

width Mod

Hz 

Q

16

width Mod

Hz 

Q

16

              

hai) Co., Ltd. 
roduced except 

6QAM 

dulation 
s

QPSK 

6QAM 

dulation 
s

QPSK 

6QAM 

dulation 
s

QPSK 

6QAM 

 

             

            
t in full, without

1 

1 

1 

RB 

size 
RB 

1 

1 

1 

8 

8 

8 

15 

1 

1 

1 

RB 

size 
RB 

1 

1 

1 2

12 

12 

12 

25 

1 

1 

1 2

RB 

size 
RB 

1 

1 2

1 4

25 

25 

25 2

50 

1 

1 2

1 4

              

      TA-MB
t the written ap

0 

2 

5 

offset
230

0 

7 

14 

0 

4 

7 

0 

0 

7 

14 

offset
230

0 

13 

24 

0 

6 

13 

0 

0 

13 

24 

offset
23

0 

25 

49 

0 

13 

25 

0 

0 

25 

49 

 
             

B-05-003R   
pproval of TA Te

23.53  

23.83  

23.63  

Chann

025/700.5

23.92  

24.23  

23.51  

22.86  

22.99  

22.85  

22.85  

22.59  

22.55  

22.58  

Chann

035/701.5

23.91  

24.21  

23.48  

22.84  

22.96  

22.82  

22.83  

22.54  

22.53  

22.55  

Chann

3060/704 

23.88  

24.20  

23.46  

22.81  

22.94  

22.79  

22.80  

22.52  

22.49  

22.53  

      Report 

            
echnology (Shan

23.16 

23.07 

22.90 

nel/Frequen

23095/707

23.75 

23.94 

23.73 

22.98 

23.03 

22.89 

22.93 

23.27 

23.73 

23.36 

nel/Frequen

23095/707

23.71 

23.93 

23.68 

22.94 

22.98 

22.86 

22.89 

23.25 

23.70 

23.32 

nel/Frequen

23095/707

23.67 

23.89 

23.67 

22.89 

22.94 

22.81 

22.84 

23.21 

23.68 

23.29 

No: R2006A03

    Page 14
nghai) Co., Ltd. 

 22

 22

 22

ncy (MHz) 

7.5 23165

 23

 23

 23

 22

 22

 22

 22

 22

 23

 22

ncy (MHz) 

7.5 23155

 23

 23

 23

 22

 22

 22

 22

 22

 23

 22

ncy (MHz) 

7.5 2313

 23

 23

 23

 22

 22

 22

 22

 22

 23

 22

79-R5 

4 of 94 

.71  

.68  

.60  

5/714.5

.64  

.82  

.65  

.87  

.68  

.97  

.99  

.84  

.28  

.68  

5/713.5

.62  

.79  

.61  

.84  

.64  

.93  

.94  

.82  

.26  

.65  

0/711 

.59  

.77  

.58  

.80  

.61  

.89  

.90  

.77  

.22  

.63  



 
FCC R

TA Techno
This report sh

 

Bandw

5M

Bandw

10M

 

RF Test Report

logy (Shangh
hall not be repr

width Mo

MHz 

Q

1

width Mo

MHz 

Q

1

              

hai) Co., Ltd. 
roduced except 

LTE Band 1

odulation R

QPSK 

6QAM 

odulation R

QPSK 

6QAM 

             

            
t in full, without

13 

RB size R

1 

1 

1 

12 

12 

12 

25 

1 

1 

1 

RB size R

1 

1 

1 

25 

25 

25 

50 

1 

1 

1 

              

      TA-MB
t the written ap

RB offset
2

0 

13 

24 

0 

6 

13 

0 

0 

13 

24 

RB offset

0 

25 

49 

0 

13 

25 

0 

0 

25 

49 

 
             

B-05-003R   
pproval of TA Te

Cond

Chan

23205/779.5

23.73  

23.64  

23.58  

22.81  

22.65  

22.74  

22.76  

22.88  

22.49  

23.12  

Chan

/ 

/ 

/ 

/ 

/ 

/ 

/ 

/ 

/ 

/ 

/ 

      Report 

            
echnology (Shan

ducted Pow

nnel/Frequen

23230/78

23.60 

23.75 

23.74 

22.69 

22.71 

22.76 

22.78 

22.86 

22.81 

22.65 

nnel/Frequen

23230/78

23.61 

23.77 

23.73 

22.71 

22.73 

22.82 

22.74 

22.98 

23.23 

23.01 

No: R2006A03

    Page 15
nghai) Co., Ltd. 

wer(dBm) 

ncy (MHz) 

82 23255/

 23.

 23.

 23.

 22.

 22.

 22.

 22.

 22.

 22.

 22.

ncy (MHz) 

82 / 

 / 

 / 

 / 

 / 

 / 

 / 

 / 

 / 

 / 

 / 

79-R5 

5 of 94 

/784.5

61  

95  

82  

81  

83  

96  

89  

46  

64  

56  



 
FCC R

TA Techno
This report sh

5.2 Effe

Ambient 

Methods 

1. The tes

a)  Conn

antenna i

non-condu

b)  Key th

level (LVL

peaks. If a

reading a

battery vo

during tran

c)  Repla

whose ga

same loca

d)  Conn

(in dB) as 

maximum

e)  Deter

b) and d) 

f)  The m

g)  When

it is neces

filters, com

point whe

ERP (dBm

where:dBd

EIRP (dBm

The RB al

 

RF Test Report

logy (Shangh
hall not be repr

ective Iso

condition 

Tempera

23°C ~2

of Measure

sting follows 

ect the equ

in a vertica

ucting rotatin

he transmitt

L) measurem

a standard r

t each angu

oltage droop

nsmission). 

ace the tran

in is known 

ation as the 

ect the ante

 LOSS. If a 

 reading.LO

rmine the eff

using the fo

maximum ER

n calculating

ssary to know

mbiners) inte

re power is 

m) = Output 

d refers to g

m ) = ERP (

llocation refe

              

hai) Co., Ltd. 
roduced except 

tropic Rad

ature 

25°C 

ement  

FCC KDB 9

uipment as 

al orientatio

ng platform 

ter, then rota

ments at ang

radiation tes

ular increme

p, which sho

smitter und

relative to a

center of the

enna to a sig

standard ra

OSS = Gene

fective radia

llowing equa

RP is the ma

g ERP, in ad

w the loss va

erposed betw

applied to th

Power (dBm

gain relative 

dBm) + 2.15

ers to sectio

             

            
t in full, without

diated Pow

Relative 

45%~

971168 D01

illustrated. 

on on a ma

of a RF ane

ate the EUT

gular increm

t site is used

ent. (Note: s

ould not exc

er test with

n ideal half-

e antenna u

gnal genera

diation test 

rator Output

ated output p

ation:ERP (d

aximum valu

dition to kno

alues of all e

ween the po

he antenna. 

m) - Losses 

to an ideal d

5 (dB.) 

on 5.1, using

              

      TA-MB
t the written ap

wer 

humidity 

~50% 

 v03r01 Sec

Mount the 

anufacturer 

echoic cham

T 360°azim

ments that ar

d, raise and

several batt

ceed 5% of

 a vertically

-wave dipole

nder test. 

ator with a k

site is used

t Power (dB

power at eac

dBm) = LVL

e determine

owing the an

elements (e.

oint where tr

ERP can th

(dB) + Ante

dipole. 

g the maxim

 
             

B-05-003R   
pproval of TA Te

ction 5.8 and

equipment 

specified m

mber (preferr

muthally and 

re sufficientl

 lower the te

teries may b

f the manufa

y polarized 

e). The cente

nown outpu

, raise and l

m) – Analyz

ch angular p

L (dBm) + LO

ed in the pre

ntenna radia

.g.transmiss

ransmitter ou

hen be calcu

nna Gain (d

um output p

      Report 

            
echnology (Shan

Pressure

101.5kPa

d ANSI/TIA-

with the m

mounting s

red) or a sta

record spec

ly small to p

est antenna 

be needed t

actured spe

half-wave d

er of the ant

t power and

ower the tes

zer reading (

position from

OSS (dB) 

eceding step

ation and ma

sion line atte

utput power 

ulated as foll

Bd) 

power config

No: R2006A03

    Page 16
nghai) Co., Ltd. 

e 

a 

-603-E (2016

anufacturer 

urface loca

ndard radiat

ctrum analyz

permit resolu

to obtain a 

to offset the

ecified batte

dipole (or an

enna should

d record the

st antenna t

(dBm) 

m the reading

p. 

atching chara

enuation, mis

is measure

lows:  

guration.  

79-R5 

6 of 94 

6). 

specified 

ated on a 

tion site.  

zer power 

ution of all 

maximum 

e effect of 

ry voltage 

n antenna 

d be at the 

 path loss 

o obtain a 

gs in steps 

acteristics, 

smatches, 

d, and the 



 
FCC R

TA Techno
This report sh

Test setu

Note: Area

The radiat

lie-down p

worst case

RF Test Report

logy (Shangh
hall not be repr

up 

a side:2.4mX

ted emission

position (X, Y

e was recor

              

hai) Co., Ltd. 
roduced except 

X3.6m 

n was meas

Y axis). The

ded.  

             

            
t in full, without

sured in the f

 worst emiss

              

      TA-MB
t the written ap

following po

sion was fou

 
             

B-05-003R   
pproval of TA Te

osition: EUT 

und in stand

      Report 

            
echnology (Shan

stand-up po

d-up position

No: R2006A03

    Page 17
nghai) Co., Ltd. 

 

 

osition (Z ax

n (Z axis) an

79-R5 

7 of 94 

xis), 

nd the 



 
FCC R

TA Techno
This report sh

Limits 

Rule Part 

746-757 M

 

Rule Part 

band and

limited to 

 

Rule Part 

1710–175

 

Measurem

The asses

with the co

 

RF Test Report

logy (Shangh
hall not be repr

27.50(b) (10

MHz, 776-78

27.50(c) (1

 the 698-74

3 watts ERP

27.50(d) (4)

55 MHz band

Part 27.50(

Part 27.50(

Part 27.50(

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

0) specifies 

88 MHz, and

0) specifies

46 MHz ban

P”  

) specifies th

d are limited

(b)(10)Limit 

(c)(10)Limit 

(d)(4)Limit 

rtainty 

urement unc

ctor k = 2, U=

 

             

            
t in full, without

that “Portab

d 805-806 M

s that “Porta

nd, and fixed

hat “Fixed, m

d to 1 watt E

 

ertainty to e

= 1.19 dB 

              

      TA-MB
t the written ap

ble stations (

MHz bands a

able stations

d and mobi

mobile and p

EIRP”  

 ≤

 ≤

 ≤

ensure 95% 

 
             

B-05-003R   
pproval of TA Te

(hand-held d

are limited to

s (hand-held

le stations 

portable (ha

≤ 3 W  (34

≤ 3 W  (34

≤ 1 W  (30

confidence 

      Report 

            
echnology (Shan

devices) tran

o 3 watts ER

d devices) in

in the 600 

and-held) sta

4.77 dBm) 

4.77 dBm) 

0 dBm) 

level for the

No: R2006A03

    Page 18
nghai) Co., Ltd. 

nsmitting in 

RP” 

n the 600 M

MHz uplink 

ations opera

e normal dist

79-R5 

8 of 94 

the 

MHz uplink 

band are 

ating in the 

tribution is 



 
FCC R

TA Techno
This report sh

Test Resu

The meas

data of wo

W

 

 

B

(

(

(

(

RF Test Report

logy (Shangh
hall not be repr

ults 

surement is 

orst mode is

Mode C

WCDMA 

Band IV 

Bandwidth 

1.4 MHz 

(QPSK) 

3 MHz 

(QPSK) 

5 MHz 

(QPSK) 

10 MHz 

(QPSK) 

15 MHz 

(QPSK) 

20 MHz 

(QPSK) 

1.4 MHz 

(16QAM) 

3 MHz 

(16QAM) 

5 MHz 

(16QAM) 

10 MHz 

(16QAM) 

              

hai) Co., Ltd. 
roduced except 

performed f

s recorded in

Channel 
F

Low 

Middle 

High 

Channel 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

             

            
t in full, without

for both of ho

n this report.

Frequency

(MHz) 

1712.4 

1732.6 

1752.6 

L

Frequency

(MHz) 

1710.7

1732.5

1754.3

1711.5

1732.5

1753.5

1712.5

1732.5

1752.5

1715 

1732.5

1750 

1717.5

1732.5

1747.5

1720 

1732.5

1745 

1710.7

1732.5

1754.3

1711.5

1732.5

1753.5

1712.5

1732.5

1752.5

1715 

1732.5

1750 

              

      TA-MB
t the written ap

orizontal and

. 

Polarizati

Horizonta

Horizonta

Horizonta

LTE Band 4

y
Polarizat

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

 
             

B-05-003R   
pproval of TA Te

d vertical an

on
EIRP

(dBm)

al 23.69 

al 24.00 

al 24.11 

4 

tion
EIRP

(dBm

ntal 25.13

ntal 24.61

ntal 24.64

ntal 25.08

ntal 24.49

ntal 24.48

ntal 25.22

ntal 24.61

ntal 24.70

ntal 25.12

ntal 24.50

ntal 24.51

ntal 25.19

ntal 24.63

ntal 24.73

ntal 25.23

ntal 24.79

ntal 24.66

ntal 25.01

ntal 24.13

ntal 24.21

ntal 24.83

ntal 24.21

ntal 24.31

ntal 24.94

ntal 24.32

ntal 24.55

ntal 24.76

ntal 24.31

ntal 24.08

      Report 

            
echnology (Shan

ntenna Polar

Limit

(dBm)
C

30 

30 

30 

P

m)

Limit 

(dBm) 

3 30 

1 30 

4 30 

8 30 

9 30 

8 30 

2 30 

1 30 

0 30 

2 30 

0 30 

1 30 

9 30 

3 30 

3 30 

3 30 

9 30 

6 30 

1 30 

3 30 

1 30 

3 30 

1 30 

1 30 

4 30 

2 30 

5 30 

6 30 

1 30 

8 30 

No: R2006A03

    Page 19
nghai) Co., Ltd. 

rization, and

Conclusion

Pass 

Pass 

Pass 

Conclusio

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

79-R5 

9 of 94 

d only the 

n 

on 



 
FCC R

TA Techno
This report sh

(

(

 

 

B

(

(

(

(

 

 
 

RF Test Report

logy (Shangh
hall not be repr

15 MHz 

(16QAM) 

20 MHz 

(16QAM) 

Bandwidth 

1.4 MHz 

(QPSK) 

3 MHz 

(QPSK) 

5 MHz 

(QPSK) 

10 MHz 

(QPSK) 

1.4 MHz 

(16QAM) 

3 MHz 

(16QAM) 

5 MHz 

(16QAM) 

10 MHz 

(16QAM) 

              

hai) Co., Ltd. 
roduced except 

Low 

Middle 

High 

Low 

Middle 

High 

Channel 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

Low 

Middle 

High 

 

             

            
t in full, without

1717.5

1732.5

1747.5

1720 

1732.5

1745 

L

Frequency

(MHz) 

699.7 

707.5 

715.3 

700.5 

707.5 

714.5 

701.5 

707.5 

713.5 

704 

707.5 

711 

699.7 

707.5 

715.3 

700.5 

707.5 

714.5 

701.5 

707.5 

713.5 

704 

707.5 

711 

              

      TA-MB
t the written ap

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

LTE Band 12

y
Polarizat

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

 
             

B-05-003R   
pproval of TA Te

ntal 25.02

ntal 24.31

ntal 24.48

ntal 24.7

ntal 24.3

ntal 24.2

2 

tion
ERP

(dBm

ntal 18.88

ntal 19.23

ntal 19.26

ntal 19.04

ntal 19.39

ntal 19.44

ntal 18.79

ntal 19.22

ntal 18.99

ntal 18.69

ntal 19.11

ntal 19.08

ntal 18.53

ntal 18.82

ntal 19.03

ntal 18.62

ntal 18.90

ntal 18.88

ntal 18.64

ntal 18.90

ntal 18.74

ntal 18.49

ntal 18.77

ntal 18.84

      Report 

            
echnology (Shan

2 30 

1 30 

8 30 

8 30 

5 30 

9 30 

P 

m)

Limit 

(dBm) 

8 34.77 

3 34.77 

6 34.77 

4 34.77 

9 34.77 

4 34.77 

9 34.77 

2 34.77 

9 34.77 

9 34.77 

1 34.77 

8 34.77 

3 34.77 

2 34.77 

3 34.77 

2 34.77 

0 34.77 

8 34.77 

4 34.77 

0 34.77 

4 34.77 

9 34.77 

7 34.77 

4 34.77 

No: R2006A03

    Page 20
nghai) Co., Ltd. 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Conclusio

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

79-R5 

0 of 94 

on 



 
FCC R

TA Techno
This report sh

 

B

(

(

 

RF Test Report

logy (Shangh
hall not be repr

Bandwidth 

5MHz 

(QPSK) 

10MHz 

(QPSK) 

5MHz 

(16QAM) 

10MHz 

(16QAM) 

              

hai) Co., Ltd. 
roduced except 

Channel 

Low 

Middle 

High 

Middle 

Low 

Middle 

High 

Middle 

             

            
t in full, without

L

Frequency

(MHz) 

779.5 

782 

784.5 

782 

779.5 

782 

784.5 

782 

              

      TA-MB
t the written ap

LTE Band 1

y
Polarizat

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

Horizon

 
             

B-05-003R   
pproval of TA Te

3  

tion
ERP

(dBm

ntal 22.11

ntal 22.03

ntal 22.36

ntal 22.55

ntal 21.86

ntal 21.72

ntal 21.94

ntal 22.47

      Report 

            
echnology (Shan

P 

m)

Limit 

(dBm) 
1 34.77 

3 34.77 

6 34.77 

5 34.77 

6 34.77 

2 34.77 

4 34.77 

7 34.77 

No: R2006A03

    Page 21
nghai) Co., Ltd. 

Conclusio

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

79-R5 

 of 94 

on 



 
FCC R

TA Techno
This report sh

5.3 Occ

Ambient 

Method o

The EUT 

occupied 

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

99% powe

the followi

Test Setu

Limits  

No specifi

Measurem

The asses

with the co

 

 

 

 

RF Test Report

logy (Shangh
hall not be repr

cupied Ba

condition 

Temper

23°C ~2

of Measurem

was connec

bandwidth is

et to 51 kHz

et to 51 kHz

et to 100 kH

et to 100 kH

et to 300 kH

et to 300 kH

er and -26dB

ing pages. 

up 

ic occupied 

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

andwidth 

ature 

25°C 

ment 

cted to Spe

s measured

z, VBW is se

z, VBW is se

Hz, VBW is s

Hz, VBW is s

Hz, VBW is s

Hz, VBW is s

Bc occupied

bandwidth r

rtainty 

urement unc

ctor k = 2, U=

             

            
t in full, without

Relative 

45%~

ctrum Analy

 using spect

et to 160 kHz

et to 160 kHz

set to 300 kH

set to 300 kH

set to 1MHz

set to 1MHz

d bandwidths

requirements

ertainty to e

=624Hz. 

              

      TA-MB
t the written ap

humidity 

~50% 

yzer and Ba

trum analyz

z for WCDM

z for LTE Ba

Hz for LTE B

Hz for LTE B

for LTE Ban

for LTE Ban

s are record

s in part 2.1

ensure 95% 

 
             

B-05-003R   
pproval of TA Te

ase Station S

er.  

MA Band IV.

and 4/12 (1.4

Band 4/12 (3

Band 4/12/13

nd 4/12/13 (

nd 4 (15MHz

ded. Spectru

049. 

confidence 

      Report 

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

 

4MHz).  

3MHz).  

3 (5MHz).  

10MHz).  

z/20MHz). 

um analyzer 

level for the

No: R2006A03

    Page 22
nghai) Co., Ltd. 

e 

a 

a power Sp

plots are in

e normal dist

79-R5 

2 of 94 

plitter. The 

cluded on 

 

tribution is 



 
FCC R

TA Techno
This report sh

Test Resu

M

WCDM

(

 

RB M

100% 

RF Test Report

logy (Shangh
hall not be repr

ult 

Mode 

MA Band IV 

RMC) 

Modulation 

QPSK 

16QAM 

              

hai) Co., Ltd. 
roduced except 

Chann

1312

1413

1513

Bandwid

(MHz) 

1.4 

3 

5 

10 

15 

20 

1.4 

3 

5 

10 

             

            
t in full, without

nel 
Fre

2 1

3 1

3 1

L

dth 
Chann

1995

2017

2039

1996

2017

2038

1997

2017

2037

2000

2017

2035

2002

2017

2032

2005

2017

2030

1995

2017

2039

1996

2017

2038

1997

2017

2037

2000

2017

              

      TA-MB
t the written ap

equency 

(MHz) 

1712.4 

1732.6 

1752.6 

 

LTE Band 4

nel
Freque

(MH

7 1710

5 1732

3 1754

5 1711

5 1732

5 1753

5 1712

5 1732

5 1752

0 171

5 1732

0 175

5 1717

5 1732

5 1747

0 172

5 1732

0 174

7 1710

5 1732

3 1754

5 1711

5 1732

5 1753

5 1712

5 1732

5 1752

0 171

5 1732

 
             

B-05-003R   
pproval of TA Te

99% Po

Bandwidt

4.12

4.116

4.117

4 

ency

Hz) 

9

Ban

0.7 

2.5 

4.3 

1.5 

2.5 

3.5 

2.5 

2.5 

2.5 

15 

2.5 

50 

7.5 

2.5 

7.5 

20 

2.5 

45 

0.7 

2.5 

4.3 

1.5 

2.5 

3.5 

2.5 

2.5 

2.5 

15 

2.5 

      Report 

            
echnology (Shan

ower 

th(MHz) B

11 

66 

72 

99% Power 

ndwidth(MH

1.1274  

1.1077  

1.1108  

2.7345  

2.7353  

2.7424  

4.5308  

4.5140  

4.5177  

9.0214  

9.0081  

9.0092  

13.4740  

13.4380  

13.4310  

17.8960  

17.9110  

17.8610  

0.3272  

0.3229  

0.3144  

0.4026  

0.4055  

0.4075  

0.4913  

0.4934  

0.4789  

0.8854  

0.8542  

No: R2006A03

    Page 23
nghai) Co., Ltd. 

-26dBc

Bandwidth(

4.659 

4.670 

4.682 

Hz) 

-2

Bandw

1

1

1

3

3

3

5

4

5

10

10

10

14

14

14

19

19

19

0

0

0

0

0

0

0

0

0

1

1

79-R5 

3 of 94 

c 

(MHz)

26dBc 

width(MHz)

.3370  

.3150  

.3350  

3.0400  

3.0640  

3.0340  

5.0300  

4.9760  

5.0220  

0.0400  

0.0200  

0.0800  

4.7000  

4.5600  

4.6100  

9.2100  

9.0400  

9.3600  

0.4604  

0.4644  

0.4702  

0.5520  

0.5578  

0.5416  

0.6869  

0.6827  

0.6779  

.2250  

.1550  



 
FCC R

TA Techno
This report sh

RB M

100% 

 

RF Test Report

logy (Shangh
hall not be repr

Modulation 

QPSK 

16QAM 

              

hai) Co., Ltd. 
roduced except 

15 

20 

Bandwid

(MHz) 

1.4 

3 

5 

10 

1.4 

3 

5 

10 

             

            
t in full, without

2035

2002

2017

2032

2005

2017

2030

L

dth 
Chann

23017

23095

23173

23025

23095

23165

23035

23095

23155

23060

23095

23130

23017

23095

23173

23025

23095

23165

23035

23095

23155

23060

23095

23130

              

      TA-MB
t the written ap

0 175

5 1717

5 1732

5 1747

0 172

5 1732

0 174

 

 

LTE Band 12

nel
Freque

(MH

7 699

5 707

3 715

5 700

5 707

5 714

5 701

5 707

5 713

0 704

5 707

0 71

7 699

5 707

3 715

5 700

5 707

5 714

5 701

5 707

5 713

0 704

5 707

0 71

 
             

B-05-003R   
pproval of TA Te

50 

7.5 

2.5 

7.5 

20 

2.5 

45 

2 

ency 

Hz) 

9

Ban

9.7 

7.5 

5.3 

0.5 

7.5 

4.5 

.5 

7.5 

3.5 

4 

7.5 

1 

9.7 

7.5 

5.3 

0.5 

7.5 

4.5 

.5 

7.5 

3.5 

4 

7.5 

1 

      Report 

            
echnology (Shan

0.8818  

1.1618  

1.1293  

1.1097  

1.2408  

1.2067  

1.2187  

99% Power 

ndwidth(MH

1.1165  

1.1136  

1.1154  

2.7422  

2.7444  

2.7392  

4.5137  

4.5160  

4.5174  

9.0155  

9.0102  

9.0204  

0.3314  

0.3212  

0.3138  

0.4025  

0.4097  

0.4048  

0.4960  

0.4936  

0.4699  

0.8933  

0.8720  

0.8918  

No: R2006A03

    Page 24
nghai) Co., Ltd. 

1

1

1

1

1

1

1

Hz) 

-2

Bandw

1

1

1

3

3

3

5

4

5

10

10

9

0

0

0

0

0

0

0

0

0

1

1

1

79-R5 

4 of 94 

.1890  

.5790  

.5530  

.5420  

.7520  

.6770  

.7130  

26dBc 

width(MHz)

.3150  

.3350  

.3190  

3.0590  

3.0520  

3.0720  

5.0130  

4.9720  

5.0130  

0.1000  

0.0300  

9.9670  

0.4775  

0.4597  

0.4574  

0.5570  

0.5657  

0.5427  

0.7097  

0.7157  

0.6754  

.2160  

.2100  

.2210  



 
FCC R

TA Techno
This report sh

 

RB M

100% 

 
 
 
 

RF Test Report

logy (Shangh
hall not be repr

Modulation 

QPSK 

16QAM 

              

hai) Co., Ltd. 
roduced except 

Bandwid

(MHz) 

5 

10 

5 

10 

 

             

            
t in full, without

L

dth 
Chann

23205

23230

23255

23230

23205

23230

23255

23230

              

      TA-MB
t the written ap

LTE Band 1

nel
Freque

(MH

5 779

0 782

5 784

0 782

5 779

0 782

5 784

0 782

 
             

B-05-003R   
pproval of TA Te

3 

ency 

Hz) 

9

Ban

9.5 

2 

4.5 

2 

9.5 

2 

4.5 

2 

      Report 

            
echnology (Shan

99% Power 

ndwidth(MH

4.4928  

4.5330  

4.5082  

9.0350  

0.4991  

0.4698  

0.4875  

0.9025  

No: R2006A03

    Page 25
nghai) Co., Ltd. 

Hz) 

-2

Bandw

4

5

4

10

0

0

0

1

79-R5 

5 of 94 

26dBc 

width(MHz)

4.9500  

5.0620  

4.9480  

0.0500  

0.7263  

0.6870  

0.6893  

.2680  



 
FCC R

TA Techno
This report sh

 

RF Test Report

logy (Shangh
hall not be repr

WCDMA B

WCDMA B

              

hai) Co., Ltd. 
roduced except 

Band IV CH-

Band IV CH 

 

             

            
t in full, without

-Low 

High  

              

      TA-MB
t the written ap

 

 

 

 
             

B-05-003R   
pproval of TA Te

WCDM

      Report 

            
echnology (Shan

MA Band IV

No: R2006A03

    Page 26
nghai) Co., Ltd. 

V CH Middle 

79-R5 

6 of 94 

 



 
FCC R

TA Techno
This report sh

LTE

LTE 

LTE

 

 

RF Test Report

logy (Shangh
hall not be repr

E Band 4 QP

Band 4 QPS

E Band 4 QP

              

hai) Co., Ltd. 
roduced except 

PSK 1.4MHz

SK 1.4MHz 

PSK 1.4MHz

 

             

            
t in full, without

z CH-Low

CH-Middle

z CH-High

              

      TA-MB
t the written ap

 

 
             

B-05-003R   
pproval of TA Te

LTE Ban

LTE Band

LTE Ban

      Report 

            
echnology (Shan

nd 4 QPSK 3

d 4 QPSK 3M

d 4 QPSK 3

No: R2006A03

    Page 27
nghai) Co., Ltd. 

3MHz CH-Lo

MHz CH-Mid

3MHz CH-Hi

79-R5 

7 of 94 

ow 

ddle 

igh 



 
FCC R

TA Techno
This report sh

 

LT

LTE

LT

 

RF Test Report

logy (Shangh
hall not be repr

TE Band 4 Q

E Band 4 QP

TE Band 4 Q

              

hai) Co., Ltd. 
roduced except 

QPSK 5MHz

PSK 5MHz C

QPSK 5MHz 

             

            
t in full, without

 CH-Low 

CH-Middle

CH-High 

              

      TA-MB
t the written ap

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

      Report 

            
echnology (Shan

d 4 QPSK 1

4 QPSK 10

d 4 QPSK 10

No: R2006A03

    Page 28
nghai) Co., Ltd. 

0MHz CH-L

MHz CH-Mi

0MHz CH-H

79-R5 

8 of 94 

Low 

ddle 

High 



 
FCC R

TA Techno
This report sh

 
LTE

LTE

LTE

 

RF Test Report

logy (Shangh
hall not be repr

E Band 4 Q

 Band 4 QP

E Band 4 QP

              

hai) Co., Ltd. 
roduced except 

PSK 15MHz

PSK 15MHz 

PSK 15MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

              

      TA-MB
t the written ap

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

      Report 

            
echnology (Shan

d 4 QPSK 2

4 QPSK 20

d 4 QPSK 20

No: R2006A03

    Page 29
nghai) Co., Ltd. 

0MHz CH-L

MHz CH-Mi

0MHz CH-H

79-R5 

9 of 94 

Low 

ddle 

High 



 
FCC R

TA Techno
This report sh

 
LTE

LTE B

LTE

 

 
 

RF Test Report

logy (Shangh
hall not be repr

E Band 4 16Q

Band 4 16Q

 Band 4 16Q

              

hai) Co., Ltd. 
roduced except 

QAM 1.4MH

QAM 1.4MHz

QAM 1.4MH

 

             

            
t in full, without

Hz CH-Low 

z CH-Middle

Hz CH-High

              

      TA-MB
t the written ap

 

e 

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

      Report 

            
echnology (Shan

d 4 16QAM 

4 16QAM 3

d 4 16QAM 3

No: R2006A03

    Page 30
nghai) Co., Ltd. 

3MHz CH-L

MHz CH-Mi

3MHz CH-H

79-R5 

0 of 94 

Low 

ddle 

High 



 
FCC R

TA Techno
This report sh

 
LTE

LTE 

LTE

 

 

RF Test Report

logy (Shangh
hall not be repr

E Band 4 16

Band 4 16Q

E Band 4 16

              

hai) Co., Ltd. 
roduced except 

6QAM 5MHz

QAM 5MHz 

6QAM 5MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

              

      TA-MB
t the written ap

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 4

LTE Band 

      Report 

            
echnology (Shan

 4 16QAM 1

4 16QAM 10

4 16QAM 1

No: R2006A03

    Page 31
nghai) Co., Ltd. 

10MHz CH-L

0MHz CH-M

10MHz CH-H

79-R5 

 of 94 

Low 

Middle 

High 



 
FCC R

TA Techno
This report sh

 
LTE

LTE 

LTE

 

RF Test Report

logy (Shangh
hall not be repr

E Band 4 16

Band 4 16Q

E Band 4 16Q

              

hai) Co., Ltd. 
roduced except 

QAM 15MH

QAM 15MHz

QAM 15MHz

 

             

            
t in full, without

Hz CH-Low

z CH-Middle

z CH-High

              

      TA-MB
t the written ap

 

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 4

LTE Band 

      Report 

            
echnology (Shan

 4 16QAM 2

4 16QAM 20

4 16QAM 2

No: R2006A03

    Page 32
nghai) Co., Ltd. 

20MHz CH-L

0MHz CH-M

20MHz CH-H

79-R5 

2 of 94 

Low 

Middle 

High 



 
FCC R

TA Techno
This report sh

 

LTE

LTE B

LTE

 

 

RF Test Report

logy (Shangh
hall not be repr

E Band 12 Q

Band 12 QP

 Band 12 Q

              

hai) Co., Ltd. 
roduced except 

QPSK 1.4MH

PSK 1.4MHz

PSK 1.4MH

 

             

            
t in full, without

Hz CH-Low

z CH-Middle

Hz CH-High

              

      TA-MB
t the written ap

 

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

      Report 

            
echnology (Shan

d 12 QPSK 

12 QPSK 3

d 12 QPSK 3

No: R2006A03

    Page 33
nghai) Co., Ltd. 

3MHz CH-L

MHz CH-Mi

3MHz CH-H

79-R5 

3 of 94 

Low 

ddle 

High 



 
FCC R

TA Techno
This report sh

 

LTE

LTE

LTE

 
 

RF Test Report

logy (Shangh
hall not be repr

E Band 12 Q

 Band 12 Q

E Band 12 Q

              

hai) Co., Ltd. 
roduced except 

QPSK 5MHz

PSK 5MHz 

QPSK 5MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

              

      TA-MB
t the written ap

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 1

LTE Band 

      Report 

            
echnology (Shan

d 12 QPSK 1

12 QPSK 10

12 QPSK 1

No: R2006A03

    Page 34
nghai) Co., Ltd. 

10MHz CH-L

0MHz CH-M

0MHz CH-H

79-R5 

4 of 94 

Low 

Middle 

High 



 
FCC R

TA Techno
This report sh

 
LTE 

LTE B

LTE 

 

 

RF Test Report

logy (Shangh
hall not be repr

Band 12 16

Band 12 16Q

Band 12 16

              

hai) Co., Ltd. 
roduced except 

6QAM 1.4MH

QAM 1.4MHz

QAM 1.4MH

             

            
t in full, without

Hz CH-Low

z CH-Middle

Hz CH-High

              

      TA-MB
t the written ap

 

e 

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 1

LTE Band 

      Report 

            
echnology (Shan

 12 16QAM

12 16QAM 3

12 16QAM 

No: R2006A03

    Page 35
nghai) Co., Ltd. 

 3MHz CH-L

3MHz CH-M

3MHz CH-H

79-R5 

5 of 94 

Low  

Middle 

High 



 
FCC R

TA Techno
This report sh

 
LTE

LTE 

LTE

 

RF Test Report

logy (Shangh
hall not be repr

E Band 12 1

Band 12 16

E Band 12 16

              

hai) Co., Ltd. 
roduced except 

6QAM 5MH

QAM 5MHz

6QAM 5MHz

 

             

            
t in full, without

Hz CH-Low 

z CH-Middle

z CH-High

              

      TA-MB
t the written ap

L

 

 
             

B-05-003R   
pproval of TA Te

LTE Band 

LTE Band 1

LTE Band 

      Report 

            
echnology (Shan

12 16QAM 

2 16QAM 1

12 16QAM 

No: R2006A03

    Page 36
nghai) Co., Ltd. 

10MHz CH-

0MHz CH-M

10MHz CH-

79-R5 

6 of 94 

-Low  

Middle 

High 



 
FCC R

TA Techno
This report sh

LTE

LTE

LTE

 

RF Test Report

logy (Shangh
hall not be repr

E Band 13 Q

 Band 13 Q

E Band 13 Q

              

hai) Co., Ltd. 
roduced except 

QPSK 5MHz

PSK 5MHz 

QPSK 5MHz

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

              

      TA-MB
t the written ap

 
             

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 1

LTE Band 

      Report 

            
echnology (Shan

 13 16QAM

13 16QAM 5

13 16QAM 

No: R2006A03

    Page 37
nghai) Co., Ltd. 

 5MHz CH-L

5MHz CH-M

5MHz CH-H

79-R5 

7 of 94 

Low 

Middle 

High 



 
FCC R

TA Techno
This report sh

 

LTE 

 

 

RF Test Report

logy (Shangh
hall not be repr

Band 13 QP

              

hai) Co., Ltd. 
roduced except 

PSK 10MHz

 

             

            
t in full, without

 CH-Middle

              

      TA-MB
t the written ap

 L

 
             

B-05-003R   
pproval of TA Te

LTE Band 1

      Report 

            
echnology (Shan

3 16QAM 1

No: R2006A03

    Page 38
nghai) Co., Ltd. 

0MHz CH-M

79-R5 

8 of 94 

Middle  



 
FCC R

TA Techno
This report sh

5.4 Ban

Ambient 

 

Method o

The EUT 

band edge

The testin

1.The EUT

2. The ban

3. RBW is

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

on spectru

4. Set spe

5. The RF

band. 

6. Checke

Test Setu

RF Test Report

logy (Shangh
hall not be repr

nd Edge C

condition 

Tempera

23°C ~2

of Measurem

was connec

e of the lowe

ng follows KD

T was conne

nd edges of

s set to 51 k

et to 30 kHz

et to 51 kHz

et to 100 kH

et to 150 kH

et to 200 kH

et to 100 kH

et to 6.8 kHz

et to 100 kH

et to 30 kHz

et to 30 kHz

et to 100 kH

et to 6.8 kHz

um analyzer

ectrum analy

F fundament

ed that all th

up 

              

hai) Co., Ltd. 
roduced except 

Complianc

ature 

25°C 

ment 

cted to Spe

est and high

DB 971168 D

ected to spe

f low and hig

Hz, VBW is 

z, VBW is se

z, VBW is se

Hz, VBW is s

Hz, VBW is s

Hz, VBW is s

Hz, VBW is s

z for LTE Ba

Hz for LTE B

z for LTE Ba

z for LTE Ba

Hz for LTE B

z for LTE Ba

r. 

yzer with RM

al frequency

e results co

             

            
t in full, without

ce 

Relative 

45%~

ctrum Analy

hest channe

D01 v03r01

ectrum analy

gh channels 

set to 160 k

et to 100 kHz

et to 160 kHz

set to 300kH

set to 510 kH

set to 620 kH

set to 300kH

and 13 (763M

and 13 (775

nd 13 (776.9

nd 13 (787M

and 13 (787

and 13 (793M

MS detector.

y should be 

mply with th

              

      TA-MB
t the written ap

humidity 

~50% 

yzer and Ba

ls were mea

Section 6.0

yzer and sys

for the high

kHz for WCD

z for LTE Ba

z for LTE Ba

z for LTE Ba

Hz for LTE B

Hz for LTE B

z for LTE Ba

MHz~775M

5MHz~776.9

9MHz~777M

MHz~787.1M

7.1MHz~793

MHz~805M

. 

excluded ag

he emission 

 

 
             

B-05-003R   
pproval of TA Te

ase Station S

asured.  

0 

stem simula

hest RF pow

DMA Band IV

and 4 (1.4MH

and 4 (5MHz

and 4 (10MH

Band 4(15MH

Band 4(20MH

and 12(1.4M

Hz).  

9MHz).  

MHz).  

MHz). 

3MHz). 

Hz).  

gainst the lim

limit line. 

      Report 

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

tor via a pow

wers were me

V.  

Hz/ 3MHz). 

z).  

Hz). 

Hz).  

Hz)  

MHz/3MHz/5

mit line in the

No: R2006A03

    Page 39
nghai) Co., Ltd. 

e 

a 

ia power Sp

wer divider. 

easured. 

 

5MHz/10MH

e operating 

 

79-R5 

9 of 94 

plitter. The 

Hz). 

frequency 



 
FCC R

TA Techno
This report sh

 

Limits  

Rule Part 

MHz, 191

2180-2200

attenuated

Part 27.53

emission 

transmitte

log (P) dB

employing

immediate

30 kHz ma

 

Rule Part 

emissions

radiated p

700 Hz ba

antenna th

 

Part 27.53

emission o

transmitte

the followi

(1) On any

outside th

(2) On any

outside th

(3) On all 

(P) dB in a

(4) On all 

(P) dB in a

(5) Compl

of measur

the 100 kH

of at least

 

Measurem

The asses

with the co

RF Test Report

logy (Shangh
hall not be repr

27.53(h)/ sp

5-1920 MH

0 bands, th

d below the 

3(g) For ope

outside a 

er power (P) 

B. Complian

g a resolutio

ely outside a

ay be emplo

27.53(f) For

s in the band

power (EIRP

andwidth. Fo

hat is repres

3 (c) For ope

outside the 

er power (P) 

ing: 

y frequency 

e band belo

y frequency 

e band belo

frequencies

a 6.25 kHz b

frequencies

a 6.25 kHz b

liance with t

rement instru

Hz bands im

t 30 kHz may

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

pecifies that 

Hz, 1995-200

he power o

transmitter 

erations in 

licensee's 

within the li

nce with thi

on bandwidt

and adjacen

oyed. 

r operations

d 1559-1610

P) for wideba

or the purpo

sentative of 

erations in th

licensee's fr

within the li

outside the

ow the transm

outside the

ow the transm

s between 76

band segme

s between 76

band segme

he provision

umentation 

mmediately o

y be employ

rtainty 

urement unc

ctor k = 1.96

             

            
t in full, without

“ for operat

00 MHz, 20

of any emis

power (P) in

the 600 MH

frequency 

censed ban

s provision 

th of 100 ki

nt to a licens

s in the 746-

0 MHz shall 

and signals, 

se of equipm

the type tha

he 746-758 

requency ba

censed ban

 746-758 M

mitter powe

 776-788 M

mitter powe

63-775 MHz

ent, for base

63-775 MHz

ent, for mobi

ns of paragra

employing a

outside and 

yed;  

ertainty to e

, U=0.684dB

              

      TA-MB
t the written ap

ions in the 1

000-2020 M

ssion outsid

n watts by at

Hz band and

band(s) of 

nd(s) of oper

is based o

lohertz or g

see's freque

758 MHz, 7

be limited to

and −80 dB

ment author

at will be use

MHz band a

and(s) of ope

d(s) of oper

Hz band, the

r (P) by at le

Hz band, the

r (P) by at le

z and 793-80

e and fixed s

z and 793-80

ile and porta

aphs (c)(1) a

a resolution 

adjacent to 

ensure 95% 

B.

 
             

B-05-003R   
pproval of TA Te

1695-1710 M

MHz, 2110-2

de a licens

t least 43 + 

d the 698-7

operation 

ration, meas

on the use o

greater. How

ency block, a

75-788 MHz

o −70 dBW/M

BW EIRP for

rization, a tra

ed with the e

and the 776-

eration shall

ration, meas

e power of a

east 43 + 10

e power of a

east 43 + 10

05 MHz, by 

stations; 

05 MHz, by 

able stations

and (c)(2) of

bandwidth o

the frequen

confidence 

      Report 

            
echnology (Shan

MHz, 1710-1

155 MHz, 2

see's freque

10 log10 (P) 

46 MHz ba

shall be a

sured in watt

of measure

wever, in the

a resolution 

z, and 805-8

MHz equiva

r discrete em

ansmitter sh

equipment in

-788 MHz ba

l be attenuat

sured in watt

any emissio

0 log (P) dB;

any emissio

0 log (P) dB;

a factor not 

a factor not 

s;  

f this section

of 100 kHz o

cy block, a r

level for the

 

No: R2006A03

    Page 40
nghai) Co., Ltd. 

1755 MHz, 1

2155-2180 

ency block 

dB” 

nd, the pow

attenuated b

ts, by at leas

ment instru

e 100 kilohe

bandwidth 

806 MHz ba

lent isotropi

missions of le

hall be tested

n normal ope

and, the pow

ted below th

ts, in accord

n shall be at

 

n shall be at

 

less than 7

less than 6

n is based o

or greater. Ho

resolution ba

e normal dist

79-R5 

0 of 94 

755-1780 

MHz, and 

shall be 

wer of any 

below the 

st 43 + 10 

mentation 

ertz bands 

of at least 

nds, 

cally 

ess than 

d with an 

eration. 

wer of any 

he 

dance with 

ttenuated 

ttenuated 

6 + 10 log 

5 + 10 log 

on the use 

owever, in 

andwidth 

tribution is 



 
FCC R

TA Techno
This report sh

 

Test Resu

All the tes

 

RF Test Report

logy (Shangh
hall not be repr

ult 

st traces in th

WCDMA B

              

hai) Co., Ltd. 
roduced except 

he plots sho

Band IV CH-

 

             

            
t in full, without

ows the test 

-Low 

              

      TA-MB
t the written ap

results clea

 

 

 
             

B-05-003R   
pproval of TA Te

rly. 

WCD

      Report 

            
echnology (Shan

DMA Band IV

No: R2006A03

    Page 41
nghai) Co., Ltd. 

V CH-High 

79-R5 

 of 94 



 
FCC R

TA Techno
This report sh

LTE B

LTE Ban

LTE B

 

RF Test Report

logy (Shangh
hall not be repr

and 4 QPSK

nd 4 QPSK 1

Band 4 QPS

              

hai) Co., Ltd. 
roduced except 

K 1.4MHz C

1.4MHz CH-

SK 3MHz CH

             

            
t in full, without

H-Low, 1 RB

-Low, 100%

H-Low, 1 RB

              

      TA-MB
t the written ap

 

B LT

RB LTE

B L

 
             

B-05-003R   
pproval of TA Te

TE Band 4 Q

E Band 4 QP

LTE Band 4 

      Report 

            
echnology (Shan

QPSK 1.4M

PSK 1.4MHz

QPSK 3MH

No: R2006A03

    Page 42
nghai) Co., Ltd. 

Hz CH-High

z CH-High, 

Hz CH-High,

79-R5 

2 of 94 

h, 1 RB 

100%RB 

 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

LTE B

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 4 QPSK 

Band 4 QPS

and 4 QPSK 

              

hai) Co., Ltd. 
roduced except 

3MHz CH-L

SK 5MHz CH

5MHz CH-L

 

             

            
t in full, without

Low, 100%R

H-Low, 1 RB

Low, 100%R

              

      TA-MB
t the written ap

RB LT

B L

RB LT

 
             

B-05-003R   
pproval of TA Te

TE Band 4 Q

LTE Band 4 

TE Band 4 Q

      Report 

            
echnology (Shan

QPSK 3MHz 

QPSK 5MH

QPSK 5MHz 

No: R2006A03

    Page 43
nghai) Co., Ltd. 

CH-High, 1

Hz CH-High,

CH-High, 1

79-R5 

3 of 94 

00%RB 

 1 RB 

00%RB 



 
FCC R

TA Techno
This report sh

 

LTE B

LTE Ban

LTE B

 

 

RF Test Report

logy (Shangh
hall not be repr

Band 4 QPSK

nd 4 QPSK 

Band 4 QPSK

              

hai) Co., Ltd. 
roduced except 

K 10MHz CH

10MHz CH-

K 15MHz CH

 

             

            
t in full, without

H-Low, 1 RB

-Low, 100%R

H-Low, 1 RB

              

      TA-MB
t the written ap

B L

RB LTE

B L

 
             

B-05-003R   
pproval of TA Te

LTE Band 4 

E Band 4 QP

LTE Band 4 

      Report 

            
echnology (Shan

QPSK 10MH

PSK 10MHz

QPSK 15MH

No: R2006A03

    Page 44
nghai) Co., Ltd. 

Hz CH-High

z CH-High, 1

Hz CH-High

79-R5 

4 of 94 

h, 1 RB 

100%RB 

h, 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ban

LTE B

LTE Ban

 

RF Test Report

logy (Shangh
hall not be repr

nd 4 QPSK 

Band 4 QPSK

nd 4 QPSK 

              

hai) Co., Ltd. 
roduced except 

15MHz CH-

K 20MHz CH

20MHz CH-

             

            
t in full, without

-Low, 100%R

H-Low, 1 RB

-Low, 100%R

              

      TA-MB
t the written ap

RB LTE

B L

RB LTE

 
             

B-05-003R   
pproval of TA Te

E Band 4 QP

LTE Band 4 

E Band 4 QP

      Report 

            
echnology (Shan

PSK 15MHz

QPSK 20MH

PSK 20MHz

No: R2006A03

    Page 45
nghai) Co., Ltd. 

z CH-High, 1

Hz CH-High

z CH-High, 1

79-R5 

5 of 94 

100%RB 

h, 1 RB 

100%RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

LTE B

LTE B

 

RF Test Report

logy (Shangh
hall not be repr

and 4 16QAM

Band 4 16QA

Band 4 16QA

              

hai) Co., Ltd. 
roduced except 

M 1.4MHz C

AM 3MHz C

AM 5MHz C

             

            
t in full, without

CH-Low, 1 R

H-Low, 1 RB

H-Low, 1 RB

              

      TA-MB
t the written ap

RB LT

B L

B L

 
             

B-05-003R   
pproval of TA Te

TE Band 4 1

LTE Band 4 

LTE Band 4 

      Report 

            
echnology (Shan

6QAM 1.4M

16QAM 3MH

16QAM 5MH

No: R2006A03

    Page 46
nghai) Co., Ltd. 

MHz CH-Hig

Hz CH-High

Hz CH-High

79-R5 

6 of 94 

h, 1 RB 

h, 1 RB 

h, 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

LTE Ba

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 4 16QA

and 4 16QA

and 4 16QA

              

hai) Co., Ltd. 
roduced except 

AM 10MHz C

AM 15MHz C

AM 20MHz C

 

             

            
t in full, without

CH-Low, 1 R

CH-Low, 1 R

CH-Low, 1 R

              

      TA-MB
t the written ap

RB LT

RB LT

RB LT

 
             

B-05-003R   
pproval of TA Te

TE Band 4 1

TE Band 4 1

TE Band 4 1

      Report 

            
echnology (Shan

16QAM 10M

16QAM 15M

16QAM 20M

No: R2006A03

    Page 47
nghai) Co., Ltd. 

MHz CH-High

MHz CH-High

MHz CH-High

79-R5 

7 of 94 

h, 1 RB 

h, 1 RB 

h, 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

LTE Ba

LTE Band

 

 

RF Test Report

logy (Shangh
hall not be repr

and 12 QPS

and 12 QPS

698M

d 12 QPSK 

              

hai) Co., Ltd. 
roduced except 

K 1.4MHz C

K 1.4MHz C

Hz~699MHz

1.4MHz CH

 

             

            
t in full, without

CH-Low, 1 R

CH-Low, 1 R

z 

H-Low, 100%

              

      TA-MB
t the written ap

RB LT

RB LT

%RB LTE

 
             

B-05-003R   
pproval of TA Te

TE Band 12 

TE Band 12 

7

E Band 12 Q

      Report 

            
echnology (Shan

QPSK 1.4M

QPSK 1.4M

716MHz~71

QPSK 1.4MH

No: R2006A03

    Page 48
nghai) Co., Ltd. 

MHz CH-Hig

MHz CH-Hig

7MHz 

Hz CH-High, 

79-R5 

8 of 94 

h, 1 RB 

h, 1 RB 

100%RB



 
FCC R

TA Techno
This report sh

 

LTE B

 
LTE B

LTE Ban

 

 

RF Test Report

logy (Shangh
hall not be repr

Band 12 QPS

Band 12 QPS

698M

nd 12 QPSK

              

hai) Co., Ltd. 
roduced except 

SK 3MHz CH

SK 3MHz C

Hz~699MHz

K 3MHz CH-

 

             

            
t in full, without

H-Low, 1 RB

CH-Low, 1RB

z 

-Low, 100%R

              

      TA-MB
t the written ap

B L

B L

RB LTE

 
             

B-05-003R   
pproval of TA Te

LTE Band 12

LTE Band 12

6

E Band 12 Q

      Report 

            
echnology (Shan

2 QPSK 3MH

2 QPSK 3M

698MHz~69

QPSK 3MHz

No: R2006A03

    Page 49
nghai) Co., Ltd. 

Hz CH-High

Hz CH-High

99MHz 

z CH-High, 1

79-R5 

9 of 94 

h, 1 RB 

h, 1RB 

100%RB 



 
FCC R

TA Techno
This report sh

 

LTE B

LTE Ban

LTE Ba

 

RF Test Report

logy (Shangh
hall not be repr

Band 12 QPS

nd 12 QPSK

and 12 QPS

              

hai) Co., Ltd. 
roduced except 

SK 5MHz CH

K 5MHz CH-

SK 10MHz C

 

             

            
t in full, without

H-Low, 1 RB

-Low, 100%R

CH-Low, 1 R

              

      TA-MB
t the written ap

B L

RB LTE

RB LT

 
             

B-05-003R   
pproval of TA Te

LTE Band 12

E Band 12 Q

TE Band 12 

      Report 

            
echnology (Shan

2 QPSK 5MH

QPSK 5MHz

QPSK 10M

No: R2006A03

    Page 50
nghai) Co., Ltd. 

Hz CH-High

z CH-High, 1

MHz CH-High

79-R5 

0 of 94 

h, 1 RB 

100%RB 

h, 1 RB 



 
FCC R

TA Techno
This report sh

LTE Ban

LTE Ba

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

nd 12 QPSK 

nd 12 16QA

nd 12 16QA

698M

              

hai) Co., Ltd. 
roduced except 

10MHz CH

AM 1.4MHz C

AM 1.4MHz C

Hz~699MHz

 

             

            
t in full, without

-Low, 100%

CH-Low, 1 R

CH-Low, 1 R

z 

              

      TA-MB
t the written ap

%RB LTE

RB LT

RB LT

 
             

B-05-003R   
pproval of TA Te

E Band 12 Q

E Band 12 1

E Band 12 1

7

      Report 

            
echnology (Shan

QPSK 10MH

16QAM 1.4M

16QAM 1.4M

716MHz~71

No: R2006A03

    Page 51
nghai) Co., Ltd. 

z CH-High, 

MHz CH-Hig

MHz CH-Hig

7MHz 

79-R5 

 of 94 

100%RB 

gh, 1 RB 

gh, 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

LTE Ba

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 12 16QA

and 12 16QA

698M

and 12 16QA

              

hai) Co., Ltd. 
roduced except 

AM 3MHz C

AM 3MHz C

Hz~699MHz

AM 5MHz C

 

             

            
t in full, without

CH-Low, 1 R

CH-Low, 1 R

z 

CH-Low, 1 R

              

      TA-MB
t the written ap

RB LT

RB LT

RB LT

 
             

B-05-003R   
pproval of TA Te

TE Band 12 

TE Band 12 

7

TE Band 12 

      Report 

            
echnology (Shan

16QAM 3M

16QAM 3M

716MHz~71

16QAM 5M

No: R2006A03

    Page 52
nghai) Co., Ltd. 

MHz CH-High

MHz CH-High

7MHz 

MHz CH-High

79-R5 

2 of 94 

h, 1 RB 

h, 1 RB 

h, 1 RB 



 
FCC R

TA Techno
This report sh

 

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 12 16QA

              

hai) Co., Ltd. 
roduced except 

AM 10MHz C

 

             

            
t in full, without

CH-Low, 1 R

              

      TA-MB
t the written ap

RB LT

 
             

B-05-003R   
pproval of TA Te

TE Band 12 

      Report 

            
echnology (Shan

16QAM 10M

No: R2006A03

    Page 53
nghai) Co., Ltd. 

MHz CH-Hig

79-R5 

3 of 94 

gh, 1 RB 



 
FCC R

TA Techno
This report sh

Variant: 

LTE Ba

LTE Band

LTE Ban

 

RF Test Report

logy (Shangh
hall not be repr

and 13 QPSK

d 13 QPSK 

nd 13 QPSK

              

hai) Co., Ltd. 
roduced except 

K 5MHz CH

5MHz CH-L

K 10MHz CH

 

             

            
t in full, without

-Low, 1 RB

Low, 100%R

H-Low, 1 RB

              

      TA-MB
t the written ap

 

RB 

 

LT

B 

 

L

 
             

B-05-003R   
pproval of TA Te

LTE Band 1

TE Band 13 

LTE Band 1

      Report 

            
echnology (Shan

13 QPSK 5M

QPSK 5MH

3 QPSK 10M

No: R2006A03

    Page 54
nghai) Co., Ltd. 

MHz CH-Hig

Hz CH-High,

MHz CH-Hig

79-R5 

4 of 94 

gh, 1 RB 

 100%RB

gh, 1 RB 



L

 
FCC R

TA Techno
This report sh

LTE Band 13

LTE Band

LTE Band 1

 

RF Test Report

logy (Shangh
hall not be repr

3 QPSK 10M

d 13 16QAM

13 16QAM 5

              

hai) Co., Ltd. 
roduced except 

MHz CH-Mid

M 5MHz CH-

5MHz CH-Lo

 

             

            
t in full, without

ddle, 100% R

-Low, 1 RB

ow, 100% R

              

      TA-MB
t the written ap

RB 

 

B 

 

LT

 
             

B-05-003R   
pproval of TA Te

LTE Band 1

TE Band 13 

      Report 

            
echnology (Shan

/ 

13 16QAM 5

16QAM 5M

No: R2006A03

    Page 55
nghai) Co., Ltd. 

5MHz CH-Hi

Hz CH-High

79-R5 

5 of 94 

igh, 1 RB 

h, 100% RB

 

 



LT

 
FCC R

TA Techno
This report sh

LTE Band

TE Band 13 

 

RF Test Report

logy (Shangh
hall not be repr

d 13 16QAM

16QAM 10M

              

hai) Co., Ltd. 
roduced except 

 10MHz CH

MHz CH-Mid

             

            
t in full, without

H-Low, 1 RB

ddle, 100% 

              

      TA-MB
t the written ap

LTE 

RB

 
             

B-05-003R   
pproval of TA Te

Band 13 1
      Report 

            
echnology (Shan

16QAM 10
No: R2006A03

    Page 56
nghai) Co., Ltd. 

MHz CH-H
79-R5 

6 of 94 

High, 1 RB



 
FCC R

TA Techno
This report sh

5.5 Pea

Ambient 

 

Methods 

Measure t

PAvg. Bot

dBm). Det

PAPR (dB

 

 

Test Setu

 

Limits 

Rule Part 

24.51. Pow

made eith

with parag

technique

Measurem

The asses

with the co

 

RF Test Report

logy (Shangh
hall not be repr

ak-to-Aver

condition 

Tempera

23°C ~2

of Measure

the total pea

th the peak a

termine the 

B) = PPk (dB

up 

27.50(d)(5) 

wer measur

her in accord

graph (d)(6) 

, the peak-to

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

rage Powe

ature 

25°C 

ement  

ak power and

and average

PAPR from:

Bm) - PAvg (

Equipment 

rements for t

dance with a

of this secti

o-average ra

rtainty 

urement unc

ctor k = 2, U=

 

             

            
t in full, without

er Ratio (P

Relative 

45%~

d record as P

e power leve

:  

(dBm).  

employed m

transmission

a Commissio

on. In meas

atio (PAR) o

ertainty to e

= 0.4 dB. 

              

      TA-MB
t the written ap

PAPR) 

humidity 

~50% 

PPk. And me

els must be e

must be auth

ns by station

on-approved

suring transm

of the transm

ensure 95% 

 
             

B-05-003R   
pproval of TA Te

easure the to

expressed in

horized in ac

ns authorize

d average po

missions in t

mission may 

confidence 

      Report 

            
echnology (Shan

Pressure

101.5kPa

otal average

n the same l

ccordance w

ed under this

ower techniq

his band us

not exceed

level for the

No: R2006A03

    Page 57
nghai) Co., Ltd. 

e 

a 

e power and

ogarithmic u

 

with the prov

s section ma

que or in com

ing an avera

 13 dB. 

enormal distr

79-R5 

7 of 94 

 record as 

units (e.g., 

visions of 

ay be 

mpliance 

age power 

ribution is 



 
FCC R

TA Techno
This report sh

Test Resu

WCDMA

RM

Modulatio

QPSK 

16QAM 

RF Test Report

logy (Shangh
hall not be repr

ults  

A Band IV 

MC 

on 
Bandw

(MH

1.4

3 

5 

10

15

20

1.4

3 

5 

10

              

hai) Co., Ltd. 
roduced except 

Channel 

1312 

1413 

1513 

width

Hz) 
Cha

4 

19

20

20

19

20

20

19

20

20

0 

20

20

20

5 

20

20

20

0 

20

20

20

4 

19

20

20

19

20

20

19

20

20

0 

20

20

20

             

            
t in full, without

Frequency

(MHz) 

1712.4

1732.6

1752.6

L

annel 
Freq

(M

957 17

175 17

393 17

965 17

175 17

385 17

975 17

175 17

375 17

000 1

175 17

350 1

025 17

175 17

325 17

050 1

175 17

300 1

957 17

175 17

393 17

965 17

175 17

385 17

975 17

175 17

375 17

000 1

175 17

350 1

              

      TA-MB
t the written ap

y Peak

(dBm)

26.69 

26.78 

26.33 

 

LTE Band 4

quency

MHz) 

P

(d

710.7 28

732.5 28

754.3 28

711.5 27

732.5 28

753.5 28

712.5 28

732.5 28

752.5 28

715 28

732.5 28

750 28

717.5 29

732.5 29

747.5 29

720 28

732.5 29

745 29

710.7 29

732.5 29

754.3 29

711.5 29

732.5 28

753.5 29

712.5 28

732.5 28

752.5 28

715 29

732.5 28

750 28

 
             

B-05-003R   
pproval of TA Te

Avg 

(dBm)

23.57 

23.56 

23.51 

4 

Peak 

Bm)

Avg

(dBm

8.43 23.0

8.31 22.9

8.39 22.9

7.92 22.7

8.21 23.0

8.13 22.9

8.31 22.7

8.54 23.0

8.51 22.9

8.02 22.8

8.18 23.0

8.17 22.9

9.16 22.8

9.36 23.0

9.30 22.9

8.99 22.8

9.18 22.9

9.17 22.8

9.81 23.3

9.39 23.0

9.41 22.9

9.11 22.8

8.83 22.6

9.90 23.6

8.13 22.6

8.84 22.9

8.50 23.4

9.16 22.8

8.06 22.6

8.68 23.5

      Report 

            
echnology (Shan

PAPR

(dB) 

3.12 

3.22 

2.82 

g 

m)

PAPR 

(dB) 

06 5.37  

95 5.36  

98 5.41  

79 5.13  

06 5.15  

93 5.20  

77 5.54  

05 5.49  

91 5.60  

85 5.17  

07 5.11  

95 5.22  

83 6.33  

03 6.33  

90 6.40  

80 6.19  

98 6.20  

86 6.31  

39 6.42  

01 6.38  

93 6.48  

89 6.22  

67 6.16  

60 6.30  

66 5.47  

92 5.92  

45 5.05  

88 6.28  

66 5.40  

59 5.09  

No: R2006A03

    Page 58
nghai) Co., Ltd. 

Limit 

(dB) 
Co

≤13 

≤13 

≤13 

Limit 

(dB) 
C

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

79-R5 

8 of 94 

onclusion

PASS 

PASS 

PASS 

Conclusion

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 



 
FCC R

TA Techno
This report sh

 

Modulatio

QPSK 

16QAM 

 

RF Test Report

logy (Shangh
hall not be repr

15

20

on 
Bandwi

(MHz

1.4 

3 

5 

10 

1.4 

3 

5 

10 

              

hai) Co., Ltd. 
roduced except 

5 

20

20

20

0 

20

20

20

idth

z) 
Chan

230

2309

2317

2302

2309

2316

2303

2309

2315

2306

2309

2313

230

2309

2317

2302

2309

2316

2303

2309

2315

2306

2309

2313

 

             

            
t in full, without

025 17

175 17

325 17

050 1

175 17

300 1

L

nnel 
Frequ

(MH

17 699

95 707

73 715

25 700

95 707

65 714

35 70

95 707

55 713

60 70

95 707

30 71

17 699

95 707

73 715

25 700

95 707

65 714

35 70

95 707

55 713

60 70

95 707

30 71

              

      TA-MB
t the written ap

717.5 28

732.5 28

747.5 29

720 29

732.5 29

745 29

 

LTE Band 12

uency 

Hz) 

Pe

(dB

9.7 28.

7.5 29.

5.3 29.

0.5 29.

7.5 29.

4.5 29.

1.5 29.

7.5 29.

3.5 29.

04 30.

7.5 29.

11 29.

9.7 30.

7.5 30.

5.3 30.

0.5 30.

7.5 30.

4.5 29.

1.5 29.

7.5 30.

3.5 30.

04 30.

7.5 30.

11 30.

 

 
             

B-05-003R   
pproval of TA Te

8.11 22.8

8.46 22.6

9.47 23.5

9.53 22.8

9.58 22.6

9.42 23.5

2 

ak 

Bm)

Avg 

(dBm)

93 22.70

.11 22.78

61 22.83

81 22.85

14 22.93

37 22.99

98 22.83

62 22.89

69 22.94

81 22.80

19 22.84

24 22.90

96 23.53

33 23.16

29 22.71

01 22.59

71 23.27

94 22.84

53 22.54

74 23.25

27 22.82

27 22.52

30 23.21

28 22.77

      Report 

            
echnology (Shan

83 5.28  

64 5.82  

57 5.90  

81 6.72  

60 6.98  

52 5.90  

)

PAPR 

(dB) 

 6.23  

8 6.33  

3 6.78  

5 6.96  

3 6.21  

9 6.38  

3 7.15  

9 6.73  

 6.75  

 8.01  

 6.35  

 6.34  

3 7.43  

6 7.17  

 7.58  

9 7.42  

7 7.44  

 7.10  

 6.99  

5 7.49  

 7.45  

 7.75  

 7.09  

7 7.51  

No: R2006A03

    Page 59
nghai) Co., Ltd. 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

Limit 

(dB) 
Co

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

79-R5 

9 of 94 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

onclusion

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 



 
FCC R

TA Techno
This report sh

Modulatio

QPSK 

16QAM

 

RF Test Report

logy (Shangh
hall not be repr

on 
Bandw

(MH

5 

10

 
5 

10

              

hai) Co., Ltd. 
roduced except 

width

z) 
Chan

232

232

232

0 232

232

232

232

0 232

             

            
t in full, without

L

nnel 
Freq

(M

205 77

230 7

255 78

230 7

205 77

230 7

255 78

230 7

              

      TA-MB
t the written ap

 

LTE Band 1

uency 

MHz) 

Pe

(dB

79.5 29

782 30

84.5 29

782 28

79.5 29

782 28

84.5 29

782 29

 
             

B-05-003R   
pproval of TA Te

3 

eak 

Bm)

Avg

(dBm

9.31 22.76

0.14 22.78

9.72 22.89

8.43 22.74

9.04 22.88

8.95 22.86

9.33 22.46

9.64 22.98

      Report 

            
echnology (Shan

 

m)

PAPR 

(dB) 

6 6.55  

8 7.36  

9 6.83  

4 5.69  

8 6.16  

6 6.09  

6 6.87  

8 6.66  

No: R2006A03

    Page 60
nghai) Co., Ltd. 

Limit 

(dB) 
Co

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

79-R5 

0 of 94 

onclusion

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 



 
FCC R

TA Techno
This report sh

5.6 Fre

Ambient 

Method o

Frequ

The te

(1)Wit

three 

(2)Me

should

warmi

(3) Re

hours 

Frequ

The fr

(1) Va

carried

(2) Fo

battery

This tr

nomin

Test setu

Limits  

No specifi

Measurem

The asses

distributio

RF Test Report

logy (Shangh
hall not be repr

equency S

condition 

Tempera

23°C ~2

of Measurem

ency Stabili

emperature i

th all power 

hours. 

asure the ca

d be made w

ing. 

epeat the ab

at each tem

ency Stabili

requency sta

ary primary s

d battery eq

or hand carri

y-operating 

ransceiver is

nal voltage o

up 

ic frequency

ment Uncer

ssed measu

n is with the

              

hai) Co., Ltd. 
roduced except 

Stability 

ature 

25°C 

ment 

ty (Tempera

nside the cli

removed, th

arrier freque

within 1 minu

bove measur

mperature, u

ty (Voltage V

ability shall b

supply voltag

uipment. 

ed, battery p

end point w

s specified t

of 3.8V. 

y stability req

rtainty 

urement unc

e coverage f

             

            
t in full, without

Relative 

45%~

ature Variati

imate cham

he temperatu

ency with the

ute of power

rements at 1

n-powered, 

Variation) 

be measured

ge from 85 t

powered eq

which shall b

to operate w

quirements i

ertainty to e

factor k = 3,U

              

      TA-MB
t the written ap

humidity 

~50% 

on) 

ber is varied

ure was dec

e test equipm

ring up the m

10°C increm

before mak

d with variat

to 115 perce

uipment, red

e specified 

with an input 

in part 27.54

ensure 99.75

U=0.01ppm.

 
             

B-05-003R   
pproval of TA Te

d from -40°C

creased to -1

ment in a “ca

mobile statio

ments from -4

king measure

tion of prima

ent of the no

duce primar

by the manu

voltage of b

4 

5％ confiden

.

      Report 

            
echnology (Shan

Pressure

101.5kPa

C to +85°C in

10°C and pe

all mode”. T

on, to preven

40°C to +85

ements. 

ary supply vo

ominal value

ry supply vol

ufacturer. 

between 3.3 

nce level for

No: R2006A03

    Page 61
nghai) Co., Ltd. 

e 

a 

n 10°C step 

ermitted to st

These measu

nt significan

°C. Allow at

oltage as fo

e for other th

ltage to the 

V and 4.3 V

 

r the normal 

 

79-R5 

 of 94 

size. 

tabilize for 

urements 

t self 

t least 1.5 

llows: 

han hand 

V, with a 



 
FCC R

TA Techno
This report sh

Test Resu

Variant: 

Temp

Normal

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

25

 

 

RF Test Report

logy (Shangh
hall not be repr

ult 

Condition 

erature 

（25℃） 

e（85℃） 

e（80℃） 

e（70℃） 

e（60℃） 

e（50℃） 

e（40℃） 

e（30℃） 

e（20℃） 

e（10℃） 

e（0℃） 

（-10℃） 

（-20℃） 

（-30℃） 

（-40℃） 

5℃ 

              

hai) Co., Ltd. 
roduced except 

F

Voltage B

Normal 

LV 

HV 

 

             

            
t in full, without

WCDMA

Freq.Error

(Hz) 

BPSK 

2.34  

11.32  

2.64  

9.21  

5.36  

8.53  

5.57  

5.22  

9.99  

12.36  

16.44  

8.07  

14.80  

10.73  

5.92  

17.89  

14.63  

              

      TA-MB
t the written ap

A Band IV

Freq.Error

(Hz) 

QPSK 

17.28  

13.47  

8.81  

11.84  

14.51  

14.14  

5.94  

5.28  

7.61  

4.43  

1.30  

2.65  

17.46  

5.87  

16.46  

14.17  

9.22  

 
             

B-05-003R   
pproval of TA Te

Frequency

Stability

（ppm）

BPSK 

0.00125 

0.00602 

0.00140 

0.00490 

0.00285 

0.00454 

0.00296 

0.00278 

0.00532 

0.00657 

0.00874 

0.00429 

0.00787 

0.00571 

0.00315 

0.00951 

0.00778 

      Report 

            
echnology (Shan

y Frequenc

Stability

（ppm）

QPSK 

0.00919

0.00716

0.00469

0.00630

0.00772

0.00752

0.00316

0.00281

0.00405

0.00235

0.00069

0.00141

0.00929

0.00312

0.00875

0.00754

0.00490

No: R2006A03

    Page 62
nghai) Co., Ltd. 

cy 

y

 
Verdict 

9  PASS 

6  PASS 

9  PASS 

0  PASS 

2  PASS 

2  PASS 

6  PASS 

1  PASS 

5  PASS 

5  PASS 

9  PASS 

1  PASS 

9  PASS 

2  PASS 

5  PASS 

4  PASS 

0  PASS 

79-R5 

2 of 94 



 
FCC R

TA Techno
This report sh

 

BAND

Temp

Normal

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

25

 
 

RF Test Report

logy (Shangh
hall not be repr

Condition 

DWIDTH 

erature 

（25℃） 

e（85℃） 

e（80℃） 

e（70℃） 

e（60℃） 

e（50℃） 

e（40℃） 

e（30℃） 

e（20℃） 

e（10℃） 

e（0℃） 

（-10℃） 

（-20℃） 

（-30℃） 

（-40℃） 

5℃ 

              

hai) Co., Ltd. 
roduced except 

F

20MHz 

Voltage 

Normal 

LV 

HV 

 

             

            
t in full, without

LTE 

Freq.Error

(Hz) 

16QAM 

13.43  

5.60  

8.51  

3.74  

8.24  

9.25  

12.56  

9.33  

8.68  

2.10  

8.28  

1.04  

12.95  

1.99  

16.96  

3.67  

3.52  

              

      TA-MB
t the written ap

Band 4 

Freq.Error

(Hz) 

QPSK 

16.39  

8.06  

15.57  

6.56  

11.66  

10.47  

6.58  

12.85  

8.98  

17.01  

12.41  

7.76  

16.06  

10.63  

17.20  

14.67  

4.05  

 
             

B-05-003R   
pproval of TA Te

Frequency

Stability

（ppm）

16QAM

0.00714 

0.00298 

0.00452 

0.00199 

0.00438 

0.00492 

0.00668 

0.00496 

0.00462 

0.00112 

0.00441 

0.00055 

0.00689 

0.00106 

0.00902 

0.00195 

0.00187 

      Report 

            
echnology (Shan

y Frequenc

Stability

（ppm）

QPSK 

0.00872

0.00429

0.00828

0.00349

0.00620

0.00557

0.00350

0.00684

0.00478

0.00905

0.00660

0.00413

0.00854

0.00565

0.00915

0.00780

0.00215

No: R2006A03

    Page 63
nghai) Co., Ltd. 

cy 

y

 
Verdict 

2  PASS 

9  PASS 

8  PASS 

9  PASS 

0  PASS 

7  PASS 

0  PASS 

4  PASS 

8  PASS 

5  PASS 

0  PASS 

3  PASS 

4  PASS 

5  PASS 

5  PASS 

0  PASS 

5  PASS 

79-R5 

3 of 94 



 
FCC R

TA Techno
This report sh

 

BAND

Temp

Normal

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

25

 
 

RF Test Report

logy (Shangh
hall not be repr

Condition 

DWIDTH 

erature 

（25℃） 

e（85℃） 

e（80℃） 

e（70℃） 

e（60℃） 

e（50℃） 

e（40℃） 

e（30℃） 

e（20℃） 

e（10℃） 

e（0℃） 

（-10℃） 

（-20℃） 

（-30℃） 

（-40℃） 

5℃ 

              

hai) Co., Ltd. 
roduced except 

F

10MHz 

Voltage 

Normal 

LV 

HV 

 

             

            
t in full, without

LTE B

Freq.Error

(Hz) 

16QAM 

12.72  

14.95  

7.58  

17.11  

2.13  

1.79  

12.92  

8.81  

13.16  

16.41  

7.87  

6.43  

11.04  

15.48  

1.32  

13.69  

11.41  

              

      TA-MB
t the written ap

Band 12 

Freq.Error

(Hz) 

QPSK 

2.90  

14.24  

14.46  

17.99  

16.08  

3.07  

9.15  

17.54  

13.03  

17.85  

10.82  

8.63  

16.42  

7.57  

16.64  

15.07  

2.85  

 
             

B-05-003R   
pproval of TA Te

Frequency

Stability

（ppm）

16QAM

0.00677 

0.00795 

0.00403 

0.00910 

0.00113 

0.00095 

0.00687 

0.00468 

0.00700 

0.00873 

0.00418 

0.00342 

0.00587 

0.00823 

0.00070 

0.00728 

0.00607 

      Report 

            
echnology (Shan

y Frequenc

Stability

（ppm）

QPSK 

0.00154

0.00758

0.00769

0.00957

0.00856

0.00164

0.00487

0.00933

0.00693

0.00949

0.00576

0.00459

0.00874

0.00403

0.00885

0.00801

0.00152

No: R2006A03

    Page 64
nghai) Co., Ltd. 

cy 

y

 
Verdict 

4  PASS 

8  PASS 

9  PASS 

7  PASS 

6  PASS 

4  PASS 

7  PASS 

3  PASS 

3  PASS 

9  PASS 

6  PASS 

9  PASS 

4  PASS 

3  PASS 

5  PASS 

1  PASS 

2  PASS 

79-R5 

4 of 94 



 
FCC R

TA Techno
This report sh

 

BAND

Temp

Normal

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

Extreme

25

 

 
 
 

RF Test Report

logy (Shangh
hall not be repr

Condition 

DWIDTH 

erature 

（25℃） 

e（85℃） 

e（80℃） 

e（70℃） 

e（60℃） 

e（50℃） 

e（40℃） 

e（30℃） 

e（20℃） 

e（10℃） 

e（0℃） 

（-10℃） 

（-20℃） 

（-30℃） 

（-40℃） 

5℃ 

              

hai) Co., Ltd. 
roduced except 

F

10MHz 

Voltage 

Normal 

LV 

HV 

             

            
t in full, without

LTE B

Freq.Error

(Hz) 

16QAM 

3.92  

11.63  

8.76  

10.92  

11.74  

14.70  

11.46  

8.30  

4.26  

8.66  

15.77  

3.34  

1.77  

2.48  

12.89  

17.54  

10.13  

              

      TA-MB
t the written ap

Band 13 

Freq.Error

(Hz) 

QPSK 

3.64  

15.32  

3.77  

5.88  

6.84  

5.96  

4.30  

16.60  

6.56  

1.25  

13.01  

5.57  

13.30  

14.15  

15.73  

1.28  

12.64  

 
             

B-05-003R   
pproval of TA Te

Frequency

Stability

（ppm）

16QAM

0.00208 

0.00619 

0.00466 

0.00581 

0.00624 

0.00782 

0.00610 

0.00441 

0.00227 

0.00461 

0.00839 

0.00178 

0.00094 

0.00132 

0.00686 

0.00933 

0.00539 

      Report 

            
echnology (Shan

y Frequenc

Stability

（ppm）

QPSK 

0.00194

0.00815

0.00201

0.00313

0.00364

0.00317

0.00229

0.00883

0.00349

0.00067

0.00692

0.00296

0.00708

0.00753

0.00837

0.00068

0.00672

No: R2006A03

    Page 65
nghai) Co., Ltd. 

cy 

y

 
Verdict 

4  PASS 

5  PASS 

1  PASS 

3  PASS 

4  PASS 

7  PASS 

9  PASS 

3  PASS 

9  PASS 

7  PASS 

2  PASS 

6  PASS 

8  PASS 

3  PASS 

7  PASS 

8  PASS 

2  PASS 

79-R5 

5 of 94 



 
FCC R

TA Techno
This report sh

5.7 Spu

Ambient 

Method o

The EUT 

measurem

the 10th h

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

RBW is se

Sweep is 

Of those d

The modu

configurat

Test setu

Limits  

Rule Part 

MHz, 191

2180-2200

attenuated

 

Rule Part 

emission o

transmitte

log (P) dB

employing

RF Test Report

logy (Shangh
hall not be repr

urious Em

condition 

Tempera

23°C ~2

of Measurem

was connec

ment is carri

harmonic of 

et to 100kHz

et to 1MHz, 

et to 1 kHz (

et to 10 kHz

et to 100 kH

et to 1000 k

set to ATUO

disturbances

ulation mode

tion. 

up 

27.53(h) sp

5-1920 MHz

0 bands, the

d below the 

27.53 (g) Fo

outside a lic

er power (P) 

B. Complianc

g a resolutio

              

hai) Co., Ltd. 
roduced except 

missions a

ature 

25°C 

ment 

cted to Spe

ed out using

the carrier. T

z, VBW is se

VBW is set 

(0.009MHz~

z (0.15 MHz~

Hz (30MHz~1

Hz (above 1

O. 

s below (lim

e and RB all

pecifies that 

z, 1995-200

e power of a

transmitter 

or operation

censee's freq

within the li

ce with this p

n bandwidth

             

            
t in full, without

at Antenna

Relative 

45%~

ctrum Analy

g a spectrum

The peak de

et to 300kHz

to 3MHz for

~ 0.15 MHz)

~ 30 MHz) fo

1000 MHz) f

1000MHz) fo

it – 20 dB), t

ocation refe

“for operatio

0 MHz, 200

any emission

power (P) in

s in the 600 

quency band

censed ban

provision is 

h of 100 kilo

              

      TA-MB
t the written ap

a Terminal

humidity 

~50% 

yzer and Ba

m analyzer.

etector is us

z for 30MHz

r above 1GH

for LTE Ban

or LTE Band

for LTE Ban

or LTE Ban

the mark is 

er to section 

ons in the 16

0-2020 MHz

n outside a l

n watts by at

MHz band a

d(s) of opera

d(s) of oper

based on th

hertz or gre

 
             

B-05-003R   
pproval of TA Te

s 

ase Station S

 The spectr

sed.  

z~1GHz 

Hz,  

nd 4/12/13,

d 4/12/13, 

nd 4/12/13,

nd 4/12/13

not required

5.1, using t

695-1710 M

z, 2110-2155

icensee's fre

t least 43 + 

and the 698

ation shall b

ration, meas

he use of me

ater. Howev

      Report 

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

rum analyze

3, 

d for the EUT

he maximum

Hz, 1710-17

5 MHz, 2155

equency blo

10 log10 (P

-746 MHz b

be attenuated

sured in watt

easurement 

ver, in the 10

No: R2006A03

    Page 66
nghai) Co., Ltd. 

e 

a 

ia power Sp

er scans from

T. 

m output pow

 

755 MHz, 17

5-2180 MHz

ock shall be 

) dB..”  

and, the pow

d below the 

ts, by at leas

instrumenta

00 kilohertz 

79-R5 

6 of 94 

plitter. The 

m 9kHz to 

wer 

755-1780 

z, and 

wer of any 

st 43 + 10 

ation 

bands 



 
FCC R

TA Techno
This report sh

immediate

30 kHz ma

 

Rule Part 

emissions

radiated p

700 Hz ba

antenna th

 

 

Pa

Pa

 

Measurem

The asses

distributio

RF Test Report

logy (Shangh
hall not be repr

ely outside a

ay be emplo

27.53(f) For

s in the band

power (EIRP

andwidth. Fo

hat is repres

art 27.53(h)/(

art 27.53(f) L

ment Uncer

ssed measu

n is with the

              

hai) Co., Ltd. 
roduced except 

and adjacen

oyed. 

r operations

d 1559-1610

P) for wideba

or the purpo

sentative of 

(g) Limit 

Limit 
Limit

Limit

rtainty 

urement unc

e coverage f

Frequenc

9kHz-1GH

1GHz-20G

             

            
t in full, without

t to a licens

s in the 746-

0 MHz shall 

and signals, 

se of equipm

the type tha

t out of the b

t in the band

ertainty to e

factor k = 1.9

cy 

Hz 

GHz 

              

      TA-MB
t the written ap

ee's frequen

758 MHz, 7

be limited to

and −80 dB

ment author

at will be use

band 1559-1

d 1559-1610

ensure 99.75

96.  

 
             

B-05-003R   
pproval of TA Te

ncy block, a 

75-788 MHz

o −70 dBW/M

BW EIRP for

rization, a tra

ed with the e

1610 MHz

0 MHz 

5％ confiden

U

0

1

      Report 

            
echnology (Shan

resolution b

z, and 805-8

MHz equiva

r discrete em

ansmitter sh

equipment in

-1

-1

-4

nce level for

ncertainty 

0.684 dB 

1.407 dB 

No: R2006A03

    Page 67
nghai) Co., Ltd. 

bandwidth of

806 MHz ba

lent isotropi

missions of le

hall be tested

n normal ope

3 dBm 

3 dBm 

40 dBm 

r the normal 

79-R5 

7 of 94 

f at least 

nds, 

cally 

ess than 

d with an 

eration. 



 
FCC R

TA Techno
This report sh

Test Resu

Sweep the

the emiss

The signa

 
WCDM

WCD

WCDM

 

RF Test Report

logy (Shangh
hall not be repr

ult 

e whole freq

ions more th

al beyond the

MA Band IV

DMA Band IV

MA Band IV

              

hai) Co., Ltd. 
roduced except 

quency ban

han 20 dB b

e limit is car

V CH-Low 30

V CH-Low 1

V CH-Low 3G

             

            
t in full, without

d through th

below the lim

rrier.  

0MHz~1GHz

GHz~3GHz

GHz~18GHz

              

      TA-MB
t the written ap

he range fro

mit are not re

z W

 W

z W

 
             

B-05-003R   
pproval of TA Te

om 9kHz to 

eported. 

WCDMA Ban

WCDMA Ban

WCDMA Ban

      Report 

            
echnology (Shan

the 10th ha

d IV CH-Mid

nd IV CH-Mi

nd IV CH-Mid

No: R2006A03

    Page 68
nghai) Co., Ltd. 

armonic of th

ddle 30MHz

iddle 1GHz~

ddle 3GHz~

79-R5 

8 of 94 

he carrier, 

z~1GHz 

~3GHz 

18GHz 



 
FCC R

TA Techno
This report sh

 

WCDM

WCDM

 

RF Test Report

logy (Shangh
hall not be repr

MA Band IV 

MA Band IV

              

hai) Co., Ltd. 
roduced except 

CH-High 30

 CH-High 3G

             

            
t in full, without

0MHz~1GHz

GHz~18GHz

              

      TA-MB
t the written ap

z W

z 

 
             

B-05-003R   
pproval of TA Te

WCDMA Ba

      Report 

            
echnology (Shan

and IV CH-H

No: R2006A03

    Page 69
nghai) Co., Ltd. 

High 1GHz~3

79-R5 

9 of 94 

3GHz 



 
FCC R

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 4 1.4MH

nd 4 1.4MHz

and 4 1.4MH

              

hai) Co., Ltd. 
roduced except 

Hz CH-Low 9

z CH-Middle

Hz CH-High 

 

             

            
t in full, without

9kHz~20GH

e 9kHz~20G

9kHz~20GH

              

      TA-MB
t the written ap

Hz L

GHz LT

Hz L

 
             

B-05-003R   
pproval of TA Te

LTE Band 4

TE Band 4 3

LTE Band 4

      Report 

            
echnology (Shan

3MHz CH-L

3MHz CH-M

3MHz CH-H

No: R2006A03

    Page 70
nghai) Co., Ltd. 

Low 9kHz~2

iddle 9kHz~

High 9kHz~2

79-R5 

0 of 94 

20GHz 

~20GHz 

20GHz 



 
FCC R

TA Techno
This report sh

 
LTE B

LTE Ba

LTE B

 

RF Test Report

logy (Shangh
hall not be repr

Band 4 5MHz

and 4 5MHz 

Band 4 5MHz

              

hai) Co., Ltd. 
roduced except 

z CH-Low 9

CH-Middle 

z CH-High 9

             

            
t in full, without

9kHz~20GHz

9kHz~20GH

9kHz~20GH

              

      TA-MB
t the written ap

z L

Hz LT

z LT

 
             

B-05-003R   
pproval of TA Te

TE Band 4 1

TE Band 4 10

TE Band 4 1

      Report 

            
echnology (Shan

10MHz CH-

0MHz CH-M

10MHz CH-H

No: R2006A03

    Page 71
nghai) Co., Ltd. 

Low 9kHz~2

Middle 9kHz~

High 9kHz~2

79-R5 

 of 94 

20GHz 

~20GHz 

20GHz 



 
FCC R

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 

RF Test Report

logy (Shangh
hall not be repr

and 4 15MH

nd 4 15MHz

and 4 15MH

              

hai) Co., Ltd. 
roduced except 

Hz CH-Low 9

z CH-Middle

Hz CH-High 9

             

            
t in full, without

9kHz~20GH

e 9kHz~20G

9kHz~20GH

              

      TA-MB
t the written ap

Hz L

Hz LT

Hz LT

 
             

B-05-003R   
pproval of TA Te

TE Band 4 2

TE Band 4 20

TE Band 4 2

      Report 

            
echnology (Shan

20MHz CH-

0MHz CH-M

20MHz CH-H

No: R2006A03

    Page 72
nghai) Co., Ltd. 

Low 9kHz~2

Middle 9kHz~

High 9kHz~2

79-R5 

2 of 94 

20GHz 

~20GHz 

20GHz 



 
FCC R

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 

 

RF Test Report

logy (Shangh
hall not be repr

and 12 1.4M

d 12 1.4MH

nd 12 1.4MH

              

hai) Co., Ltd. 
roduced except 

Hz CH-Low 

Hz CH-Middle

Hz CH-High

 

             

            
t in full, without

9kHz~10GH

e 9kHz~10G

 9kHz~10G

              

      TA-MB
t the written ap

Hz L

GHz LT

Hz LT

 
             

B-05-003R   
pproval of TA Te

TE Band 12

TE Band 12 3

TE Band 12

      Report 

            
echnology (Shan

2 3MHz CH-

3MHz CH-M

2 3MHz CH-H

No: R2006A03

    Page 73
nghai) Co., Ltd. 

Low 9kHz~1

Middle 9kHz~

High 9kHz~

79-R5 

3 of 94 

10GHz 

~10GHz 

10GHz 



 
FCC R

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 
 

RF Test Report

logy (Shangh
hall not be repr

and 12 5MH

nd 12 5MHz

and 12 5MH

              

hai) Co., Ltd. 
roduced except 

Hz CH-Low 9

z CH-Middle

Hz CH-High 9

             

            
t in full, without

9kHz~10GH

e 9kHz~10G

9kHz~10GH

              

      TA-MB
t the written ap

Hz LT

Hz LTE

Hz LT

 
             

B-05-003R   
pproval of TA Te

TE Band 12

E Band 12 1

TE Band 12

      Report 

            
echnology (Shan

10MHz CH-

0MHz CH-M

10MHz CH-

No: R2006A03

    Page 74
nghai) Co., Ltd. 

-Low 9kHz~

Middle 9kHz

-High 9kHz~

79-R5 

4 of 94 

~10GHz 

z~10GHz 

~10GHz 



 
FCC R

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 

RF Test Report

logy (Shangh
hall not be repr

and 13 5MH

nd 13 5MHz

and 13 5MH

              

hai) Co., Ltd. 
roduced except 

Hz CH-Low 9

z CH-Middle

Hz CH-High 9

             

            
t in full, without

9kHz~10GH

e 9kHz~10G

9kHz~10GH

              

      TA-MB
t the written ap

Hz LTE

Hz 

Hz 

 
             

B-05-003R   
pproval of TA Te

E Band 13 1

      Report 

            
echnology (Shan

0MHz CH-M

No: R2006A03

    Page 75
nghai) Co., Ltd. 

Middle 9kHz

79-R5 

5 of 94 

z~10GHz 



 
FCC R

TA Techno
This report sh

5.8 Rad

Ambient 

Method o

1. The tes

2. The EU

the antenn

and turnta

turntable i

3. A log-pe

the EUT. T

till the sam

can be ca

antenna a

4. The EU

test.Set Te

should be

5. The EU

the freque

for the fre

constructe

input of th

the receiv

test shoul

6. A ampli

between t

Gain (Ga)

7. The me

Power(EIR

The meas

Power(EIR

8. This va

and know

= EIRP-2.

The modu

configurat

RF Test Report

logy (Shangh
hall not be repr

diates Spu

condition 

Tempera

23°C ~2

of Measurem

sting follows 

UT is placed 

na. The max

able azimuth

is 0° to 360°

eriodic anten

The log-peri

me power va

lculated thro

and the read

UT is then pu

est Receiver

 recorded a

UT shall be r

ency band of

quency ban

ed to not inte

he substitutio

ver reach the

d be perform

fier should b

the Amplifier

) and the Am

easurement 

RP)=PMea- 

surement res

RP)=PMea- 

lue is EIRP 

n input pow

15dBi. 

ulation mode

tion. 

              

hai) Co., Ltd. 
roduced except 

urious Em

ature 

25°C 

ment 

FCC KDB 9

on a turntab

ximal emissi

h. Normally, 

°, and the re

nna or doub

odic antenn

alue on the s

ough the lev

ding of the sp

ut into contin

r or Spectru

s (Pr). 

replaced by 

f interest is 

d of interest

erfere with th

on antenna, 

e previously 

med by rotat

be connecte

r and the Su

mplifier Gain 

results are o

PAg - Pcl +

sults are am

Pcl + Ga 

since the m

er. ERP can

e and RB all

             

            
t in full, without

mission 

Relative 

45%~

971168 D01

ble 0.8 mete

ion value is 

the height ra

eceive anten

ble-ridged wa

a will be driv

spectrum an

vel of the sig

pectrum ana

nuously tran

m RBW=1M

a substitutio

placed at th

t is connecte

he radiation

and adjust t

recorded (P

ting the test 

ed to the Sig

ubstitution An

(PAg) shou

obtained as 

+ Ga 

mend as des

measurement

n be calculat

ocation refe

              

      TA-MB
t the written ap

humidity 

~50% 

 v03r01 Sec

ers above th

acquired by

ange of ante

nna has two 

aveguide ho

ven by a sig

nalyzer or re

gnal generat

alyzer or rec

smitting mo

MHz,VBW=3

on antenna. 

e reference 

ed to the sub

 pattern of th

the level of t

Pr). The pow

item and ad

nal Source 

ntenna. The

ld be record

described b

cribed below

t is calibrate

ted from EIR

er to section 

 

 
             

B-05-003R   
pproval of TA Te

ction 5.8 and

e ground in 

y adjusting th

enna is 1 m 

polarization

orn antenna 

gnal generat

eceiver. The 

or, cable los

ceiver. 

de at its ma

MHz, And th

In the cham

point of the

bstitution an

he antenna.

the signal ge

wer of signal 

djusting the 

output port. 

e cable loss 

ded after tes

below: 

w: 

ed using an 

RP by subtra

5.1, using t

      Report 

            
echnology (Shan

Pressure

101.5kPa

d ANSI/TIA-

the chambe

he antenna 

to 4 m, the 

ns Vertical (V

shall be sub

tor and the le

level of the 

ss, the gain 

aximum pow

he maximum

mber, an sub

e chamber. A

ntenna with a

 A power (P

enerator out

source (PM

receiving an

And the cab

(Pcl) ,the Su

st. 

antenna of k

acting the ga

he maximum

No: R2006A03

    Page 76
nghai) Co., Ltd. 

e 

a 

-603-E (2016

er, 3 meter a

height, pola

azimuth ran

V) and Horiz

bstituted in p

evel will be 

spurious em

of the subst

wer level duri

m value of th

stitution ant

An RF Signa

a cable that 

Mea) is app

tput until the

Mea) is recor

ntenna polar

ble should b

ubstitution A

known gain 

ain of the dip

m output pow

79-R5 

6 of 94 

6). 

away from 

risation 

nge of 

zontal (H). 

place of 

adjusted 

missions 

titution 

ng the 

e receiver 

tenna for 

al source 

has been 

plied to the 

e value of 

rded. The 

rization. 

be connect 

Antenna 

(2.15 dBi) 

pole, ERP 

wer 



 
FCC R

TA Techno
This report sh

Test s

30MH

Abov

Note: Area

The radiat

lie-down p

worst case

Limits  

Rule Part 

MHz, 191

2180-2200

attenuated

 

Rule Part 

emission o

transmitte

log (P) dB

employing

RF Test Report

logy (Shangh
hall not be repr

setup 

Hz~~~ 1GHz

ve 1GHz 

a side:2.4mX

ted emission

position (X, Y

e was recor

27.53(h) sp

5-1920 MHz

0 bands, the

d below the 

27.53 (g) Fo

outside a lic

er power (P) 

B. Complianc

g a resolutio

              

hai) Co., Ltd. 
roduced except 

z 

X3.6m 

n was meas

Y axis). The

ded.  

 

pecifies that 

z, 1995-200

e power of a

transmitter 

or operation

censee's freq

within the li

ce with this p

n bandwidth

             

            
t in full, without

sured in the f

 worst emiss

“for operatio

0 MHz, 200

any emission

power (P) in

s in the 600 

quency band

censed ban

provision is 

h of 100 kilo

              

      TA-MB
t the written ap

following po

sion was fou

ons in the 16

0-2020 MHz

n outside a l

n watts by at

MHz band a

d(s) of opera

d(s) of oper

based on th

hertz or gre

 
             

B-05-003R   
pproval of TA Te

osition: EUT 

und in lie-do

695-1710 M

z, 2110-2155

icensee's fre

t least 43 + 

and the 698

ation shall b

ration, meas

he use of me

ater. Howev

      Report 

            
echnology (Shan

stand-up po

own position

Hz, 1710-17

5 MHz, 2155

equency blo

10 log10 (P

-746 MHz b

be attenuated

sured in watt

easurement 

ver, in the 10

No: R2006A03

    Page 77
nghai) Co., Ltd. 

osition (Z ax

 (X axis) an

755 MHz, 17

5-2180 MHz

ock shall be 

) dB..”  

and, the pow

d below the 

ts, by at leas

instrumenta

00 kilohertz 

79-R5 

7 of 94 

 

 

xis), 

d the 

755-1780 

z, and 

wer of any 

st 43 + 10 

ation 

bands 



 
FCC R

TA Techno
This report sh

immediate

30 kHz ma

 

Rule Part 

emissions

radiated p

700 Hz ba

antenna th

 

 

Pa

Pa

 
 

Measurem

The asses

with the co

 

 

 

RF Test Report

logy (Shangh
hall not be repr

ely outside a

ay be emplo

27.53(f)For 

s in the band

power (EIRP

andwidth. Fo

hat is repres

art 27.53(h)(g

art 27.53(f) L

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

and adjacen

oyed. 

operations 

d 1559-1610

P) for wideba

or the purpo

sentative of 

g)Limit 

Limit 
Limit

Limit

rtainty 

rement unce

ctor k = ±1.96

 

             

            
t in full, without

t to a licens

in the 746-7

0 MHz shall 

and signals, 

se of equipm

the type tha

t out of the b

t in the band

ertainty to e

6, U= ±3.55

              

      TA-MB
t the written ap

ee's frequen

758 MHz, 77

be limited to

and −80 dB

ment author

at will be use

band 1559-1

d 1559-1610

nsure 95％

 dB. 

 
             

B-05-003R   
pproval of TA Te

ncy block, a 

75-788 MHz

o −70 dBW/M

BW EIRP for

rization, a tra

ed with the e

1610 MHz

0 MHz 

confidence 

      Report 

            
echnology (Shan

resolution b

, and 805-80

MHz equiva

r discrete em

ansmitter sh

equipment in

-1

-1

-4

level for the

No: R2006A03

    Page 78
nghai) Co., Ltd. 

bandwidth of

06 MHz ban

lent isotropi

missions of le

hall be tested

n normal ope

3 dBm 

3 dBm 

40 dBm 

e normal dist

79-R5 

8 of 94 

f at least 

nds, 

cally 

ess than 

d with an 

eration. 

tribution is 



 
FCC R

TA Techno
This report sh

 

Test Resu

Sweep th

the emis

 

WCDMA B

Harmoni

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.T

2. T

 

 

WCDMA B

Harmonic

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.Th

2. T

 

 

 

RF Test Report

logy (Shangh
hall not be repr

ult 

he whole fre

sions below

Band IV CH

ic 
Freque

(MHz

3424

5137

6849

8562

10274

11986

13699

15411

17124

The other Sp

The worst em

Band IV CH

c 
Freque

(MHz

3505

5254

7010

8763

10515

12268

14020

15773

17526

he other Spu

The worst em

              

hai) Co., Ltd. 
roduced except 

equency ban

w the noise fl

-Low 

ency 

z) 

SG

(dBm

4.8  -52.5

7.2  -50.1

9.6  -54.3

2.0  -54.0

4.4  -48.9

6.8  -51.9

9.2  -47.9

1.6  -49.9

4.0  -48.0

purious RF R

mission was

-High 

ency 

z) 

SG

(dB

5.2  -56.

.1  -55.

.4  -53.

3.0  -53.

5.6  -48.

8.2  -51.

0.8  -47.

3.4  -49.

6.0  -48.

urious RF R

mission was

             

            
t in full, without

nd through th

loor will not 

G 

m) 

Cable 

Loss 

(dB)

55 2.6 

15 2.4 

35 4.5 

05 5.1 

95 5.3 

95 5.5 

95 6.3 

95 6.7 

05 6.8 

Radiated em

s found in th

G 

Bm) 

Cable 

Loss 

(dB)

.25 2.6

.85 2.4

.65 4.5

.05 5.1

.95 5.3

.55 5.5

.25 6.3

.25 6.7

.05 6.8

Radiated emi

s found in th

              

      TA-MB
t the written ap

he range fro

be recorded

Gain 

(dBi)

A

Po

10.15 H

11.35 H

10.85 H

11.35 H

11.95 H

13.55 H

13.75 H

13.85 H

14.25 H

missions leve

e antenna is

Gain 

(dBi) P

10.15

11.05

11.15

11.35

11.95

13.55

13.75

13.85

14.25

issions leve

e antenna is

 
             

B-05-003R   
pproval of TA Te

m 30MHz to

d in the repo

Antenna 

olarization

Horizontal 

Horizontal 

Horizontal 

Horizontal 

Horizontal 

Horizontal 

Horizontal 

Horizontal 

Horizontal 

el is no more

s Horizontal 

Antenna 

olarization

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

l is no more 

s Horizontal

      Report 

            
echnology (Shan

o the 10th ha

ort. 

EIRP

Level

(dBm)

L

(d

-45.00 -1

-41.20 -1

-48.00 -1

-47.80 -1

-42.30 -1

-43.90 -1

-40.50 -1

-42.80 -1

-40.60 -1

e than noise

position. 

EIRP

Level 

(dBm)
(

-48.70 -

-47.20 -

-47.00 -

-46.80 -

-42.30 -

-43.50 -

-39.80 -

-42.10 -

-40.60 -

than noise 

 position. 

No: R2006A03

    Page 79
nghai) Co., Ltd. 

armonic of th

Limit 

dBm) 

Marg

(dB

13.00 32.0

13.00 28.2

13.00 35.0

13.00 34.8

13.00 29.3

13.00 30.9

13.00 27.5

13.00 29.8

13.00 27.6

e floor. 

Limit 

(dBm) 

Mar

(d

-13.00 35

-13.00 34

-13.00 34

-13.00 33

-13.00 29

-13.00 30

-13.00 26

-13.00 29

-13.00 27

floor. 

79-R5 

9 of 94 

he carrier, 

gin 

B) 

Azimu

(deg

00 0 

20 45 

00 90 

80 0 

30 225

90 135

50 90 

80 0 

60 45 

rgin 

dB) 

Azim

(de

.70 13

.20 22

.00 27

.80 13

.30 45

.50 31

.80 90

.10 0 

.60 45

uth 

g) 

 

 

 

 

5  

5  

 

 

 

muth 

g) 

5  

5  

0  

5  

5  

5  

0  

 

5  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.Th

2. T

 

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 

 

 

RF Test Report

logy (Shangh
hall not be repr

d 4 QPSK 1.

c 
Frequen

(MHz)

3421.4

5131.1

6842.8

8553.5

10264.

11974.

13685.

15396.

17107.

he other Spu

The worst em

d 4 QPSK 1.

Frequenc

(MHz) 

3464.3 

5197.5 

6930.0 

8662.5 

10395.0 

12127.5 

13860.0 

15592.5 

17325.0 

e other Spur

he worst em

              

hai) Co., Ltd. 
roduced except 

4MHz CH-L

ncy 

) 

SG 

(dBm)

4  -49.15

1  -44.85

8  -52.95

5  -53.05

2  -51.15

9  -51.15

6  -48.95

3  -47.65

0  -47.25

urious RF R

mission was

4MHz CH-M

cy SG 

(dBm) 

 -51.85  

 -44.75  

 -53.95  

 -52.75  

 -50.85  

 -51.65  

 -49.15  

 -47.65  

 -46.05  

rious RF Ra

mission was f

 

             

            
t in full, without

Low, RB 1 

) 

Cable 

Loss 

(dB) 

G

(

5  2.6 1

5  2.4 1

5  4.5 1

5  5.1 1

5  5.3 1

5  5.5 1

5  6.3 1

5  6.7 1

5  6.8 1

Radiated emi

s found in th

Middle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

              

      TA-MB
t the written ap

Gain 

(dBi)

An

Pola

10.15 Ho

11.35 Ho

10.85 Ho

11.35 Ho

11.95 Ho

13.55 Ho

13.75 Ho

13.85 Ho

14.25 Ho

issions leve

e antenna is

1 

Gain 

dBi)

Ant

Polar

0.75 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

 
             

B-05-003R   
pproval of TA Te

ntenna 

arization
L

(

rizontal -

rizontal -

rizontal -

rizontal -

rizontal -

rizontal -

rizontal -

rizontal -

rizontal -

l is no more 

s Horizontal

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

is no more t

Horizontal p

      Report 

            
echnology (Shan

EIRP

Level

(dBm)

Lim

(dB

-41.60 -13

-35.90 -13

-46.60 -13

-46.80 -13

-44.50 -13

-43.10 -13

-41.50 -13

-40.50 -13

-39.80 -13

than noise 

 position. 

EIRP

evel

dBm)

Lim

(dBm

43.70 -13.0

36.10 -13.0

47.30 -13.0

46.50 -13.0

44.20 -13.0

43.60 -13.0

41.70 -13.0

40.50 -13.0

38.60 -13.0

han noise flo

position. 

No: R2006A03

    Page 80
nghai) Co., Ltd. 

mit 

Bm) 

Margi

(dB) 

.00  28.60

.00  22.90

.00  33.60

.00  33.80

.00  31.50

.00  30.10

.00  28.50

.00  27.50

.00  26.80

floor. 

it 

m) 

Margin

(dB) 

00  30.70 

00  23.10 

00  34.30 

00  33.50 

00  31.20 

00  30.60 

00  28.70 

00  27.50 

00  25.60 

oor. 

79-R5 

0 of 94 

n Azimuth

(deg)

0  0 

0  0 

0  45 

0  315 

0  315 

0  315 

0  270 

0  90 

0  45 

 Azimuth

(deg) 

 135 

 180 

 180 

 180 

 45  

 315 

 45  

 135 

 45  

h



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 

RF Test Report

logy (Shangh
hall not be repr

d 4 QPSK 1.

Frequenc

(MHz) 

3507.8 

5261.6 

7017.2 

8771.5 

10525.8 

12280.1 

14034.4 

15788.7 

17543.0 

e other Spur

he worst em

d 4 QPSK 5M

Frequenc

(MHz) 

3425.0 

5131.1 

6850.0 

8562.5 

10275.0 

11987.5 

13700.0 

15412.5 

17125.0 

e other Spur

he worst em

              

hai) Co., Ltd. 
roduced except 

4MHz CH-H

cy SG 

(dBm) 

 -44.65  

 -46.75  

 -50.65  

 -50.05  

 -50.45  

 -50.55  

 -48.65  

 -46.85  

 -45.65  

rious RF Ra

mission was f

MHz CH-Low

cy SG 

(dBm) 

 -49.45  

 -45.05  

 -53.35  

 -53.45  

 -50.15  

 -50.75  

 -47.15  

 -49.15  

 -46.65  

rious RF Ra

mission was f

 

             

            
t in full, without

High, RB 1

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

w, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 10

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

Gain 

dBi)

Ant

Polar

0.15 Horiz

1.35 Horiz

0.85 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

Le

(d

zontal -3

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

zontal -3

is no more t

Horizontal p

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

zontal -4

zontal -3

is no more t

Horizontal p

      Report 

            
echnology (Shan

EIRP

evel

dBm)

Lim

(dBm

37.10 -13.0

38.10 -13.0

44.00 -13.0

43.80 -13.0

43.80 -13.0

42.50 -13.0

41.20 -13.0

39.70 -13.0

38.20 -13.0

han noise flo

position. 

EIRP

evel

dBm)

Lim

(dBm

41.90 -13.0

36.10 -13.0

47.00 -13.0

47.20 -13.0

43.50 -13.0

42.70 -13.0

39.70 -13.0

42.00 -13.0

39.20 -13.0

han noise flo

position. 

No: R2006A03

    Page 81
nghai) Co., Ltd. 

it 

m) 

Margin

(dB) 

00  24.10 

00  25.10 

00  31.00 

00  30.80 

00  30.80 

00  29.50 

00  28.20 

00  26.70 

00  25.20 

oor. 

it 

m) 

Margin

(dB) 

00  28.90 

00  23.10 

00  34.00 

00  34.20 

00  30.50 

00  29.70 

00  26.70 

00  29.00 

00  26.20 

oor. 

79-R5 

 of 94 

 Azimuth

(deg) 

 135 

 180 

 180 

 45  

 0  

 0  

 135 

 90  

 270 

 Azimuth

(deg) 

 0  

 90  

 180 

 270 

 315 

 135 

 180 

 45  

 90  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 

RF Test Report

logy (Shangh
hall not be repr

d 4 QPSK 5M

Frequenc

(MHz) 

3460.5 

5191.5 

6930.0 

8662.5 

10395.0 

12127.5 

13860.0 

15592.5 

17325.0 

e other Spur

he worst em

d 4 QPSK 5M

Frequenc

(MHz) 

3500.6 

5251.1 

7010.0 

8762.5 

10515.0 

12267.5 

14020.0 

15772.5 

17525.0 

e other Spur

he worst em

              

hai) Co., Ltd. 
roduced except 

MHz CH-Mid

cy SG 

(dBm) 

 -53.25  

 -44.85  

 -53.85  

 -52.65  

 -50.45  

 -50.55  

 -46.85  

 -49.05  

 -46.25  

rious RF Ra

mission was f

MHz CH-Hig

cy SG 

(dBm) 

 -44.75  

 -47.95  

 -52.75  

 -52.05  

 -50.15  

 -50.15  

 -46.35  

 -46.65  

 -45.05  

rious RF Ra

mission was f

 

             

            
t in full, without

ddle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

gh, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.75 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

Gain 

dBi)

Ant

Polar

0.15 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

zontal -4

zontal -3

is no more t

Horizontal p

tenna 

rization

E

Le

(d

zontal -3

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

zontal -3

zontal -3

is no more t

Horizontal p

      Report 

            
echnology (Shan

EIRP

evel

dBm)

Lim

(dBm

45.10 -13.0

36.20 -13.0

47.20 -13.0

46.40 -13.0

43.80 -13.0

42.50 -13.0

39.40 -13.0

41.90 -13.0

38.80 -13.0

han noise flo

position. 

EIRP

evel

dBm)

Lim

(dBm

37.20 -13.0

39.30 -13.0

46.10 -13.0

45.80 -13.0

43.50 -13.0

42.10 -13.0

38.90 -13.0

39.50 -13.0

37.60 -13.0

han noise flo

position. 

No: R2006A03

    Page 82
nghai) Co., Ltd. 

it 

m) 

Margin

(dB) 

00  32.10 

00  23.20 

00  34.20 

00  33.40 

00  30.80 

00  29.50 

00  26.40 

00  28.90 

00  25.80 

oor. 

it 

m) 

Margin

(dB) 

00  24.20 

00  26.30 

00  33.10 

00  32.80 

00  30.50 

00  29.10 

00  25.90 

00  26.50 

00  24.60 

oor. 

79-R5 

2 of 94 

 Azimuth

(deg) 

 0  

 0  

 0  

 90  

 315 

 45  

 45  

 90  

 135 

 Azimuth

(deg) 

 0  

 90  

 180 

 315 

 135 

 180 

 45  

 90  

 0  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

   

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

   

 

RF Test Report

logy (Shangh
hall not be repr

d 4 QPSK 20

Frequenc

(MHz) 

3440.0 

5133.4 

6880.0 

8600.0 

10320.0 

12040.0 

13760.0 

15480.0 

17200.0 

e other Spur

he worst em

d 4 QPSK 20

Frequenc

(MHz) 

3465.0 

5170.9 

6930.0 

8662.5 

10395.0 

12127.5 

13860.0 

15592.5 

17325.0 

e other Spur

he worst em

              

hai) Co., Ltd. 
roduced except 

0MHz CH-Lo

cy SG 

(dBm) 

-49.75 

-44.55 

-53.25 

-51.95 

-49.15 

-51.75 

-49.55 

-48.35 

-46.15 

rious RF Ra

mission was f

0MHz CH-M

cy SG 

(dBm) 

 -56.25  

 -47.65  

 -54.05  

 -51.75  

 -49.45  

 -50.15  

 -48.65  

 -48.55  

 -45.65  

rious RF Ra

mission was f

 

             

            
t in full, without

ow, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 10

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

Middle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Horiz

1.35 Horiz

0.85 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

Gain 

dBi)

Ant

Polar

0.75 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

is no more t

Horizontal p

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

is no more t

Horizontal p

      Report 

            
echnology (Shan

EIRP

evel

dBm)

Lim

(dBm

42.20 -13.0

35.60 -13.0

46.90 -13.0

45.70 -13.0

42.50 -13.0

43.70 -13.0

42.10 -13.0

41.20 -13.0

38.70 -13.0

han noise flo

position. 

EIRP

evel

dBm)

Lim

(dBm

48.10 -13.0

39.00 -13.0

47.40 -13.0

45.50 -13.0

42.80 -13.0

42.10 -13.0

41.20 -13.0

41.40 -13.0

38.20 -13.0

han noise flo

position. 

No: R2006A03

    Page 83
nghai) Co., Ltd. 

it 

m) 

Margin

(dB) 

00 29.20 

00 22.60 

00 33.90 

00 32.70 

00 29.50 

00 30.70 

00 29.10 

00 28.20 

00 25.70 

oor. 

it 

m) 

Margin

(dB) 

00  35.10 

00  26.00 

00  34.40 

00  32.50 

00  29.80 

00  29.10 

00  28.20 

00  28.40 

00  25.20 

oor. 

79-R5 

3 of 94 

 Azimuth

(deg) 

90 

45 

180 

315 

45 

0 

45 

90 

315 

 Azimuth

(deg) 

 135 

 180 

 45  

 90  

 0  

 90  

 45  

 180 

 315 



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

 
 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

  

 

RF Test Report

logy (Shangh
hall not be repr

d 4 QPSK 20

Frequenc

(MHz) 

3490.0 

5208.4 

6980.0 

8725.0 

10470.0 

12215.0 

13960.0 

15705.0 

17450.0 

e other Spur

he worst em

d 12 QPSK 1

Frequency

(MHz) 

1399.4 

2099.1 

2798.8 

3498.5 

4198.2 

4897.9 

5597.6 

6297.3 

6997.0 

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

0MHz CH-H

cy SG 

(dBm) 

 -48.45 

 -45.45 

 -53.45 

 -50.85 

 -48.75 

 -49.85 

 -48.95 

 -46.65 

 -45.55 

rious RF Ra

mission was f

1.4MHz CH-

y SG 

(dBm) 

 -55.90  

 -58.90  

 -59.40  

 -58.60  

 -58.50  

 -59.10  

 -56.50  

 -55.50  

 -53.00  

rious RF Rad

mission was 

 

             

            
t in full, without

igh, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.6 10

2.4 11

4.5 11

5.1 11

5.3 11

5.5 13

6.3 13

6.7 13

6.8 14

adiated emis

found in the

-Low, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.50 11

4.20 10

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Horiz

1.05 Horiz

1.15 Horiz

1.35 Horiz

1.95 Horiz

3.55 Horiz

3.75 Horiz

3.85 Horiz

4.25 Horiz

sions level i

 antenna is 

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

0.85 Hori

1.35 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

Le

(d

zontal -4

zontal -3

zontal -4

zontal -4

zontal -4

zontal -4

zontal -4

zontal -3

zontal -3

is no more t

Horizontal p

tenna 

rization

E

L

(d

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal

      Report 

            
echnology (Shan

EIRP

evel

dBm)

Lim

(dBm

40.90 -13.0

36.80 -13.0

46.80 -13.0

44.60 -13.0

42.10 -13.0

41.80 -13.0

41.50 -13.0

39.50 -13.0

38.10 -13.0

han noise flo

position. 

ERP 

Level

dBm)

Lim

(dBm

49.90 -13.0

52.20 -13.0

54.90 -13.0

54.60 -13.0

54.20 -13.0

53.40 -13.0

51.20 -13.0

50.60 -13.0

47.80 -13.0

han noise flo

position. 

No: R2006A03

    Page 84
nghai) Co., Ltd. 

it 

m) 

Margin

(dB) 

00  27.9 

00  23.8 

00  33.8 

00  31.6 

00  29.1 

00  28.8 

00  28.5 

00  26.5 

00  25.1 

oor. 

mit 

m) 

Margin

(dB) 

00  36.90 

00  39.20 

00  36.90 

00  41.60 

00  41.20 

00  40.40 

00  38.20 

00  37.60 

00  34.80 

oor. 

79-R5 

4 of 94 

 Azimuth

(deg) 

45  

180 

315 

45  

0  

45  

90  

315 

135 

n Azimuth

(deg)

 180 

 315 

 45  

 180 

 315 

 45  

 0  

 45  

 90  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

   

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1.T

2. T

 

 

RF Test Report

logy (Shangh
hall not be repr

d 12 QPSK 1

Frequency

(MHz) 

1415.0 

2122.5 

2830.0 

3537.5 

4245.0 

4952.5 

5660.0 

6367.5 

7075.0 

e other Spur

The worst em

d 12 QPSK 1

Frequency

(MHz) 

1430.6 

2145.9 

2861.2 

3576.5 

4291.8 

5007.1 

5722.4 

6437.7 

7153.0 

The other Sp

The worst em

              

hai) Co., Ltd. 
roduced except 

1.4MHz CH-

y SG 

(dBm) 

 -58.50  

 -58.09  

 -58.60  

 -58.60  

 -58.90  

 -59.10  

 -56.70  

 -55.10  

 -52.70  

rious RF Rad

mission was 

1.4MHz CH-

y SG 

(dBm) 

 -60.50  

 -58.19  

 -59.50  

 -58.10  

 -58.00  

 -59.10  

 -56.30  

 -54.10  

 -52.10  

purious RF R

mission was 

 

             

            
t in full, without

-Middle, RB 

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

-High, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

Radiated em

found in the

              

      TA-MB
t the written ap

1 

Gain 

dBi)

Ant

Polar

0.75 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

Gain 

dBi)

Ant

Polar

0.15 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

missions leve

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -4

el is no more

s Horizontal

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

51.90 -13.0

51.70 -13.0

53.80 -13.0

54.80 -13.0

54.60 -13.0

53.40 -13.0

51.40 -13.0

50.20 -13.0

47.50 -13.0

han noise flo

position. 

ERP 

Level

dBm)

Lim

(dBm

54.50 -13.0

51.80 -13.0

54.70 -13.0

54.30 -13.0

53.70 -13.0

53.40 -13.0

51.00 -13.0

49.20 -13.0

46.90 -13.0

e than noise

position. 

No: R2006A03

    Page 85
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  38.90 

00  38.70 

00  40.80 

00  41.80 

00  41.60 

00  40.40 

00  38.40 

00  37.20 

00  34.50 

oor. 

mit 

m) 

Margin

(dB) 

00  41.50 

00  38.80 

00  41.70 

00  41.30 

00  40.70 

00  40.40 

00  38.00 

00  36.20 

00  33.90 

 floor. 

79-R5 

5 of 94 

n Azimuth

(deg)

 45  

 0  

 315 

 315 

 135 

 45  

 0  

 315 

 135 

n Azimuth

(deg)

 0  

 135 

 45  

 180 

 45  

 90  

 45  

 90  

 315 



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. The

  

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

  

 

 

 

RF Test Report

logy (Shangh
hall not be repr

d 12 QPSK 5

Frequency

(MHz) 

1403.0 

2104.5 

2806.0 

3507.5 

4209.0 

4910.5 

5612.0 

6313.5 

7015.0 

e other Spur

e worst emis

d 12 QPSK 5

Frequency

(MHz) 

1415.0 

2122.5 

2830.0 

3537.5 

4245.0 

4952.5 

5660.0 

6367.5 

7075.0 

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

5MHz CH-Lo

y SG 

(dBm) 

 -54.10  

 -59.70  

 -59.10  

 -58.70  

 -58.90  

 -59.90  

 -57.60  

 -55.70  

 -53.20  

rious RF Rad

ssion was fo

5MHz CH-M

y SG 

(dBm) 

 -59.60  

 -59.99  

 -59.00  

 -58.70  

 -58.90  

 -59.10  

 -57.40  

 -55.40  

 -52.80  

rious RF Rad

mission was 

 

             

            
t in full, without

ow, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.50 11

4.20 10

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

ound in the a

Middle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

0.85 Hori

1.35 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

antenna is H

Gain 

dBi)

Ant

Polar

0.75 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

Horizontal po

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

48.10 -13.0

53.00 -13.0

54.60 -13.0

54.70 -13.0

54.60 -13.0

54.20 -13.0

52.30 -13.0

50.80 -13.0

48.00 -13.0

han noise flo

osition. 

ERP 

Level

dBm)

Lim

(dBm

53.00 -13.0

53.60 -13.0

54.20 -13.0

54.90 -13.0

54.60 -13.0

53.40 -13.0

52.10 -13.0

50.50 -13.0

47.60 -13.0

han noise flo

position. 

No: R2006A03

    Page 86
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  35.10 

00  40.00 

00  41.60 

00  41.70 

00  41.60 

00  41.20 

00  39.30 

00  37.80 

00  35.00 

oor. 

mit 

m) 

Margin

(dB) 

00  40.00 

00  40.60 

00  41.20 

00  41.90 

00  41.60 

00  40.40 

00  39.10 

00  37.50 

00  34.60 

oor. 

79-R5 

6 of 94 

n Azimuth

(deg)

 180 

 45  

 90  

 90  

 315 

 135 

 45  

 0  

 315 

n Azimuth

(deg)

 45  

 90  

 315 

 45  

 0  

 315 

 135 

 180 

 45  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

  

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

   

 

 

 

RF Test Report

logy (Shangh
hall not be repr

d 12 QPSK 5

Frequency

(MHz) 

1427.0 

2140.5 

2854.0 

3567.5 

4281.0 

4994.5 

5708.0 

6421.5 

7135.0 

e other Spur

The worst em

d 12 QPSK 1

Frequency

(MHz) 

1408.0 

2112.0  

2816.0 

3520.0 

4224.0 

4928.0 

5632.0 

6336.0 

7040.0 

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

5MHz CH-H

y SG 

(dBm) 

 -56.60  

 -59.09  

 -59.10  

 -58.40  

 -57.80  

 -58.30  

 -57.30  

 -55.10  

 -52.60  

rious RF Rad

mission was 

10MHz CH-L

y SG 

(dBm) 

 -56.40  

-59.89  

 -59.60  

 -60.40  

 -60.20  

 -60.10  

 -57.10  

 -55.40  

 -53.50  

rious RF Rad

mission was 

 

             

            
t in full, without

igh, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

Low, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 10

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

0.85 Hori

1.35 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

50.60 -13.0

52.70 -13.0

54.30 -13.0

54.60 -13.0

53.50 -13.0

52.60 -13.0

52.00 -13.0

50.20 -13.0

47.40 -13.0

han noise flo

position. 

ERP 

Level

dBm)

Lim

(dBm

50.40 -13.0

53.20 -13.0

55.10 -13.0

56.40 -13.0

55.90 -13.0

54.40 -13.0

51.80 -13.0

50.50 -13.0

48.30 -13.0

han noise flo

position. 

No: R2006A03

    Page 87
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  37.60 

00  39.70 

00  41.30 

00  41.60 

00  40.50 

00  39.60 

00  39.00 

00  37.20 

00  34.40 

oor. 

mit 

m) 

Margin

(dB) 

00  37.40 

00  40.20 

00  42.10 

00  43.40 

00  42.90 

00  41.40 

00  38.80 

00  37.50 

00  35.30 

oor. 

79-R5 

7 of 94 

n Azimuth

(deg)

 135 

 45  

 0  

 90  

 45  

 90  

 315 

 135 

 45  

n Azimuth

(deg)

 90  

 315 

 180 

 135 

 180 

 45  

 90  

 45  

 225 



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. The

  

 

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

   

 

 

 

 

RF Test Report

logy (Shangh
hall not be repr

d 12 QPSK 1

Frequency

(MHz) 

1415.0 

2122.5 

2830.0 

3537.5 

4245.0 

4952.5 

5660.0 

6367.5 

7075.0 

e other Spur

e worst emis

d 12 QPSK 1

Frequency

(MHz) 

1422.0 

2133.0 

2844.0 

3555.0 

4266.0 

4977.0 

5688.0 

6399.0 

7110.0  

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

10MHz CH-M

y SG 

(dBm) 

 -61.40  

 -59.49  

 -60.40  

 -60.00  

 -59.50  

 -59.60  

 -58.80  

 -55.50  

 -52.20  

rious RF Rad

ssion was fo

10MHz CH-H

y SG 

(dBm) 

 -58.1 

 -58.59 

 -60.1 

 -59.7 

 -59.3 

 -59.9 

 -57.3 

 -55.7 

-51.6 

rious RF Rad

mission was 

 

             

            
t in full, without

Middle, RB 

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

ound in the a

High, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

1 

Gain 

dBi)

Ant

Polar

0.75 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

antenna is H

Gain 

dBi)

Ant

Polar

0.15 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

Horizontal po

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

s no more th

s Horizontal 

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

54.80 -13.0

53.10 -13.0

55.60 -13.0

56.20 -13.0

55.20 -13.0

53.90 -13.0

53.50 -13.0

50.60 -13.0

47.00 -13.0

han noise flo

osition. 

ERP 

Level

dBm)

Lim

(dBm

52.10 -13.0

52.20 -13.0

55.30 -13.0

55.90 -13.0

55.00 -13.0

54.20 -13.0

52.00 -13.0

50.80 -13.0

46.40 -13.0

han noise flo

position. 

No: R2006A03

    Page 88
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  41.80 

00  40.10 

00  42.60 

00  43.20 

00  42.20 

00  40.90 

00  40.50 

00  37.60 

00  34.00 

oor. 

mit 

m) 

Margin

(dB) 

00  39.10 

00  39.20 

00  42.30 

00  42.90 

00  42.00 

00  41.20 

00  39.00 

00  37.80 

00  33.40 

oor. 

79-R5 

8 of 94 

n Azimuth

(deg)

 135 

 225 

 45  

 45  

 90  

 315 

 90  

 315 

 135 

n Azimuth

(deg)

0  

315 

225 

45  

45  

135 

180 

45  

90  



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

  

 

LTE Band

Harmonic 

2 

Harmonic 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

 

 

RF Test Report

logy (Shangh
hall not be repr

d 13 QPSK 5

Frequency

(MHz) 

1555.8 

2338.5 

3118.0  

3897.5 

4677.0 

5456.5 

6236.0 

7015.5 

7795.0 

e other Spur

The worst em

d 13 QPSK 5

Frequency

(MHz) 

1569.0 

Frequency

(MHz) 

2353.5 

3138.0 

3922.5 

4707.0 

5491.5 

6276.0 

7060.5 

7845.0 

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

5MHz CH-Lo

y SG 

(dBm) 

 -56.40  

 -54.50  

-61.40  

 -58.50  

 -58.00  

 -56.60  

 -56.10  

 -52.90  

 -53.70  

rious RF Rad

mission was 

5MHz CH-H

y SG 

(dBm) 

 -56.80  

y SG 

(dBm) 

 -54.89  

 -61.80  

 -58.60  

 -58.20  

 -58.10  

 -56.00  

 -53.10  

 -52.80  

rious RF Rad

mission was 

             

            
t in full, without

ow, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.50 11

4.20 10

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

igh, RB 1 

Cable 

Loss 

(dB) 

G

(d

2.00 10

Cable 

Loss 

(dB) 

G

(d

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

0.85 Hori

1.35 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

Gain 

dBi)

Ant

Polar

0.15 Hori

Gain 

dBi)

Ant

Polar

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -4

s no more th

s Horizontal 

tenna 

rization

E

L

(d

izontal -5

tenna 

rization

E

L

(d

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -4

s no more th

s Horizontal 

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

50.40 -13.0

47.80 -13.0

56.90 -13.0

54.50 -13.0

53.70 -13.0

50.90 -13.0

50.80 -13.0

48.00 -13.0

48.50 -13.0

han noise flo

position. 

EIRP

Level

dBm)

Lim

(dBm

50.80 -40.0

ERP 

Level

dBm)

Lim

(dBm

48.50 -13.0

57.00 -13.0

54.80 -13.0

53.90 -13.0

52.40 -13.0

50.70 -13.0

48.20 -13.0

47.60 -13.0

han noise flo

position. 

No: R2006A03

    Page 89
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  37.40 

00  34.80 

00  43.90 

00  41.50 

00  40.70 

00  37.90 

00  37.80 

00  35.00 

00  35.50 

oor. 

mit 

m) 

Margin

(dB) 

00  10.80 

mit 

m) 

Margin

(dB) 

00  35.50 

00  44.00 

00  41.80 

00  40.90 

00  39.40 

00  37.70 

00  35.20 

00  34.60 

oor. 

79-R5 

9 of 94 

n Azimuth

(deg)

 45  

 90  

 45  

 135 

 180 

 45  

 90  

 45  

 0  

n Azimuth

(deg)

 45  

n Azimuth

(deg)

 135 

 45  

 90  

 45  

 225 

 45  

 90  

 315 



 
FCC R

TA Techno
This report sh

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1.T

2. T

 

 

LTE Band

Harmonic 

2 

Harmonic 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. The

 

RF Test Report

logy (Shangh
hall not be repr

d 13 QPSK 1

Frequency

(MHz) 

1556.5 

2346.0 

3128.0 

3910.0 

4692.0 

5474.0 

6256.0 

7038.0 

7820.0 

The other Sp

The worst em

d 13 QPSK 1

Frequency

(MHz) 

1564.0 

Frequency

(MHz) 

2346.0 

3128.0 

3910.0 

4692.0 

5474.0 

6256.0 

7038.0 

7820.0 

e other Spur

e worst emis

              

hai) Co., Ltd. 
roduced except 

10MHz CH-L

y SG 

(dBm) 

 -56.20  

 -55.99  

 -61.30  

 -59.40  

 -57.20  

 -58.80  

 -56.20  

 -52.60  

 -53.10  

purious RF R

mission was 

10MHz CH-H

y SG 

(dBm) 

 -56.70  

y SG 

(dBm) 

 -55.49  

 -62.00  

 -58.80  

 -57.70  

 -58.80  

 -56.50  

 -52.70  

 -53.20  

rious RF Rad

ssion was fo

 

             

            
t in full, without

Low, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 10

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

Radiated em

found in the

High, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

Cable 

Loss 

(dB) 

G

(d

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

ound in the a

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

0.85 Hori

1.35 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

missions leve

e antenna is

Gain 

dBi)

Ant

Polar

0.15 Hori

Gain 

dBi)

Ant

Polar

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

antenna is H

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -4

el is no more

s Horizontal 

tenna 

rization

E

L

(d

izontal -5

tenna 

rization

E

L

(d

izontal -4

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -4

s no more th

Horizontal po

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

50.20 -13.0

49.30 -13.0

56.80 -13.0

55.40 -13.0

52.90 -13.0

53.10 -13.0

50.90 -13.0

47.70 -13.0

47.90 -13.0

e than noise

position. 

EIRP

Level

dBm)

Lim

(dBm

50.70 -40.0

ERP 

Level

dBm)

Lim

(dBm

49.10 -13.0

57.20 -13.0

55.00 -13.0

53.40 -13.0

53.10 -13.0

51.20 -13.0

47.80 -13.0

48.00 -13.0

han noise flo

osition. 

No: R2006A03

    Page 90
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  37.20 

00  36.30 

00  43.80 

00  42.40 

00  39.90 

00  40.10 

00  37.90 

00  34.70 

00  34.90 

 floor. 

mit 

m) 

Margin

(dB) 

00  10.70 

mit 

m) 

Margin

(dB) 

00  36.10 

00  44.20 

00  42.00 

00  40.40 

00  40.10 

00  38.20 

00  34.80 

00  35.00 

oor. 

79-R5 

0 of 94 

n Azimuth

(deg)

 180 

 45  

 135 

 45  

 135 

 180 

 45  

 90  

 45  

n Azimuth

(deg)

 225 

n Azimuth

(deg)

 0  

 90  

 315 

 135 

 45  

 0  

 315 

 45  



 
FCC R

TA Techno
This report sh

Variant: 

WCDMA B

Harmoni

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

2

 

LTE Band

Harmonic 

2 

Harmonic 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1.T

2. T

 

LTE Band

RF Test Report

logy (Shangh
hall not be repr

Band IV CH

ic 
Frequ

(MH

3466

5197

6930

8663

10395

12128

13860

15593

17326

1.The other 

2. The worst

d 13 QPSK 5

Frequency

(MHz) 

1559.8 

Frequency

(MHz) 

2346.0 

3128.0 

3910.0 

4692.0 

5474.0 

6256.0 

7038.0 

7820.0 

The other Sp

The worst em

d 13 QPSK 1

              

hai) Co., Ltd. 
roduced except 

-Middle 

ency 

Hz) 

S

(dB

6.88  -51

7.80  -59

0.40  -60

3.00  -54

5.60  -50

8.20  -51

0.80  -49

3.40  -48

6.00  -45

Spurious RF

t emission w

5MHz CH-M

y SG 

(dBm) 

 -65.87  

y SG 

(dBm) 

 -63.65  

 -58.34  

 -55.86  

 -55.57  

 -55.67  

 -58.50  

 -56.54  

 -54.58  

purious RF R

mission was 

10MHz CH-M

             

            
t in full, without

SG 

Bm) 

Cable

Loss

(dB)

1.06 2.6

9.74 2.4

0.28 4.5

4.50 5.1

0.82 5.3

1.19 5.5

9.35 6.3

8.13 6.7

5.63 6.8

F Radiated 

was found in 

Middle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

Cable 

Loss 

(dB) 

G

(d

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

Radiated em

found in the

Middle, RB 

              

      TA-MB
t the written ap

e 

s 
Gain 

(dBi) P

10.75

11.05

11.15

11.35

11.95

13.55

13.75

13.85

14.25

emissions le

the antenna

Gain 

dBi)

Ant

Polar

0.75 Hori

Gain 

dBi)

Ant

Polar

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

missions leve

e antenna is

1 

 
             

B-05-003R   
pproval of TA Te

Antenna 

Polarization

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

evel is no m

a is Horizont

tenna 

rization

E

L

(d

izontal -5

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -5

izontal -5

izontal -4

el is no more

s Horizontal 

      Report 

            
echnology (Shan

n

EIRP

Level

(dBm) 

-42.91 

-51.09 

-53.63 

-48.25 

-44.17 

-43.14 

-41.90 

-40.98 

-38.18 

ore than no

tal position. 

EIRP

Level

dBm)

Lim

(dBm

57.12 -40.0

ERP 

Level

dBm)

Lim

(dBm

57.26 -13.0

53.54 -13.0

52.06 -13.0

51.27 -13.0

49.97 -13.0

53.20 -13.0

51.64 -13.0

49.38 -13.0

e than noise

position. 

No: R2006A03

    Page 91
nghai) Co., Ltd. 

Limit 

(dBm) 

Ma

(d

-13.00 29

-13.00 38

-13.00 40

-13.00 35

-13.00 3

-13.00 30

-13.00 28

-13.00 27

-13.00 25

ise floor. 

mit 

m) 

Margin

(dB) 

00  17.12 

mit 

m) 

Margin

(dB) 

00  44.26 

00  40.54 

00  39.06 

00  38.27 

00  36.97 

00  40.20 

00  38.64 

00  36.38 

 floor. 

79-R5 

 of 94 

argin 

dB) 

Azim

(de

9.91 9

8.09 0

0.63 22

5.25 13

1.17 18

0.14 31

8.90 0

7.98 0

5.18 9

n Azimuth

(deg)

 315 

n Azimuth

(deg)

 135 

 90  

 45  

 225 

 45  

 90  

 315 

 90  

muth 

eg) 

90  

0  

25  

35  

80  

15  

0  

0  

90  



 
FCC R

TA Techno
This report sh

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. T

   

   

 

RF Test Report

logy (Shangh
hall not be repr

Frequency

(MHz) 

1554.6 

2346.0 

3128.0 

3910.0 

4692.0 

5474.0 

6256.0 

7038.0 

7820.0 

e other Spur

The worst em

              

hai) Co., Ltd. 
roduced except 

y SG 

(dBm) 

 -64.92  

 -64.53  

 -58.65  

 -54.35  

 -54.92  

 -55.39  

 -56.19  

 -54.55  

 -54.17  

rious RF Rad

mission was 

             

            
t in full, without

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.51 11

4.20 11

5.20 11

5.50 11

5.70 13

6.30 13

6.80 13

6.90 14

diated emiss

found in the

              

      TA-MB
t the written ap

Gain 

dBi)

Ant

Polar

0.75 Hori

1.05 Hori

1.15 Hori

1.15 Hori

1.95 Hori

3.55 Hori

3.75 Hori

3.85 Hori

4.25 Hori

sions level is

e antenna is

 
             

B-05-003R   
pproval of TA Te

tenna 

rization

E

L

(d

izontal -5

izontal -5

izontal -5

izontal -5

izontal -5

izontal -4

izontal -5

izontal -4

izontal -4

s no more th

s Horizontal 

      Report 

            
echnology (Shan

ERP 

Level

dBm)

Lim

(dBm

58.32 -13.0

58.14 -13.0

53.85 -13.0

50.55 -13.0

50.62 -13.0

49.69 -13.0

50.89 -13.0

49.65 -13.0

48.97 -13.0

han noise flo

position. 

No: R2006A03

    Page 92
nghai) Co., Ltd. 

mit 

m) 

Margin

(dB) 

00  45.32 

00  45.14 

00  40.85 

00  37.55 

00  37.62 

00  36.69 

00  37.89 

00  36.65 

00  35.97 

oor. 

79-R5 

2 of 94 

n Azimuth

(deg)

 90  

 45  

 90  

 45  

 225 

 45  

 90  

 315 

 90  



S

S

C

 
FCC R

TA Techno
This report sh

6 Ma

Name

Base Sta

Simulat

Base Sta

Simulat

Power Sp

Spectrum An

Spectrum An

Signal Ana

Signal Ana

Signal gene

Signal gene

Loop Ante

Trilog Ante

Horn Ante

Horn Ante

Horn Ante

Horn Ante

Climatic Cha

RF Cab

RF Cab

Preampf

Preampf

MOB COM

DC SUPP

MOB COM

DC SUPP

RF Test Report

logy (Shangh
hall not be repr

ain Test I

e  M

tion 

or 

tion 

or 

litter 

nalyzer 

nalyzer 

alyzer 

alyzer 

erator 

erator 

enna SC

enna SC

enna 

enna 

enna E

enna E

amber 

ble 

ble 

flier 

flier 

MMS  

PLY 

MMS  

PLY 

              

hai) Co., Ltd. 
roduced except 

nstrume

Manufactur

R&S 

R&S 

Hua Xiang

Key sight 

Key sight 

R&S 

R&S 

R&S 

R&S 

CHWARZBE

CHWARZBE

R&S 

R&S 

ETS-Lindgre

ETS-Lindgre

ESPEC 

Agilent 

Agilent 

R&S 

R&S 

Keysight 

Keysight 

             

            
t in full, without

ents 

rer 

C

C

g SHX

N

N

F

F

SM

SM

ECK FM

ECK VU

H

H

en 3

en 3

S

SM

SM

S

S

6

6

              

      TA-MB
t the written ap

Type 

MW500 

MW500 

X-GF2-2-13

N9010A 

N9010A 

FSV30 

FSV30 

MB 100A 

MB 100A 

MZB1519 

UBL 9163 

HF907 

HF907 

3160-09 

3160-09 

SU-242 

MA 15cm 

MA 15cm 

SCU18 

SCU18 

66319D 

66319D 

 
             

B-05-003R   
pproval of TA Te

Seria

Numb

11364

11382

101201

MY50210

MY50210

10081

10081

10259

10259

1519-0

9163-2

10012

10272

001026

001026

930005

0001

0001

10232

10232

MY43004

MY43004

      Report 

            
echnology (Shan

al 

er 

Ca

45 201

24 202

01 

0259 201

0259 202

5 201

5 201

94 201

94 202

047 201

201 20

26 201

23 20

643 201

643 201

506 201

 201

 202

27 201

27 202

4105 201

4105 202

No: R2006A03

    Page 93
nghai) Co., Ltd. 

libration 

Date 

18-05-20 

20-05-18 

/ 

18-05-20 

20-05-18 

17-12-17 

19-12-15 

18-05-20 

20-05-18 

17-09-26 

17-11-18 

14-12-06 

18-08-11 

15-01-30 

18-06-20 

17-12-17 

19-06-14 

20-06-12 

18-05-20 

20-05-18 

18-05-20 

20-05-18 

79-R5 

3 of 94 

Expiration

Date 

2019-05-19

2021-05-17

/ 

2019-05-19

2021-05-17

2018-12-16

2020-12-14

2019-05-19

2021-05-17

2020-09-25

2020-11-17

2019-12-05

2021-08-10

2020-01-29

2021-06-19

2020-12-16

2019-12-13

2020-12-11

2019-05-19

2021-05-17

2019-05-19

2021-05-17

n

9

7

9

7

6

4

9

7

5

7

5

0

9

9

6

3

1

9

7

9

7



 
FCC R

TA Techno
This report sh

Softwar

 

 

 

RF Test Report

logy (Shangh
hall not be repr

re  

              

hai) Co., Ltd. 
roduced except 

R&S 

             

            
t in full, without

E

*****END

              

      TA-MB
t the written ap

EMC32 

  

D OF REPO

 

 
             

B-05-003R   
pproval of TA Te

V 8.52

RT ***** 

      Report 

            
echnology (Shan

2.0 

No: R2006A03

    Page 94
nghai) Co., Ltd. 

NA 

79-R5 

4 of 94 

NA 


